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Sample Description

Product . Induction Cooktop

Model No. : GK-ID123502, GK-1D123504, GK-1D123602B, GK-1D123604B, GK-IF247002,
GK-IF247004, GK-IF247202B, GK-IF247204B, GK-IF307004, GK-IF307009,
GK-IF307204B, GK-IF307209B, GK-IF307204BFF, GK-IF307209BFF,
GK-IV369309, GK-1V36X209B, GK-IV36X209BFF, GK-1D121802-P, GK-
1D121804-P.

Electrical Rating : GK-ID121802-P, GK-1D121804-P: 110-120Vac, 60HZ, 1800W.
GK-ID123502, GK-ID123504: 208-240Vac, 60Hz, 3500W
GK-ID123602B, GK-ID123604B: 208-240Vac, 60Hz, 3600W
GK-IF247002, GK-IF247004, GK-IF307004, GK-IF307009: 208-240Vac, 60Hz,
7000W
GK-IF247202B, GK-1F247204B, GK-IF307204B, GK-IF3072098B,
GK-IF307204BFF, GK-IF307209BFF: 208-240Vac, 60Hz, 7200W
GK-IV369309: 208-240Vac, 60Hz, 9300W
GK-IV36X209B, GK-IV36X209BFF: 208-240Vac, 60Hz, 10200W

Serial No. Not Labeled

Date Received : 28 December 2021

Date Test : 05 January 2022-07 January 2022

Conducted

Prepared and Checked By Approved By:
W\/‘g/ | v ‘: i/ SW
Doctang Tang Sky Zhu
Engineer Team Leader

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's
responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than
to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is
authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks
for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and
test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service
is or has ever been under an Intertek certification program.
Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
Room 02, & 101/E201/E301/E401/E501/E601/E701/E801 of Room 01 1-8/F., No. 7-2. Caipin Road, Science City, GETDD, Guangzhou,
Guangdong, China
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Test Item Standard Result

Conducted disturbance voltage FCC Part 18 Pass
at mains ports

Radiated Emission FCC Part 18 Pass
(9 kHz to 30 MHz)

Radiated Emission FCC Part 18 Pass
(30 MHz to 1 GHz)

Remark:
Reference publication is used for methods of measurement: FCC OST/ MP-5:1986

Remark:
1. The symbol “N/A” in above table means Not Applicable.
2. When determining the test results, measurement uncertainty of tests has been considered.

Version: 19-September-2021 Page 4 of 133 FCC Part 18:2020-f
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RE: EMC Testing Pursuant to FCC part 18 authorized under the Supplier’s Declaration of
Conformity (SDOC) procedure was performed on the Induction Cooktop, Models GK-ID123502, GK-
ID123504, GK-ID123602B, GK-ID123604B, GK-IF247002, GK-IF247004, GK-IF247202B, GK-
IF247204B, GK-IF307004, GK-IF307009, GK-IF307204B, GK-IF307209B, GK-IF307204BFF, GK-
IF307209BFF, GK-1V369309, GK-1V36X209B, GK-1V36X209BFF.

Based on model difference in page 6-9 model GK-ID123602B, GK-IF247202B, GK-IV36X209BFF, GK-
ID121804-P had been performed full test, model GK-ID123604B and only heating zone 1#, model
GK-IF307204BFF only heating zone 2# had been performed test, the test item listed in page 4
except for Radiated Emission (9 kHz to 30 MHz)

We tested the Induction Cooktop, Models GK-ID123602B, GK-ID123604B, GK-1F247202B, GK-
IF307204BFF, GK-IV36X209BFF, GK-ID121804-P, to determine if it was in compliance with the
relevant standard as marked on the Test Results Summary. We found that the unit met the
requirement of FCC part 18 standard when tested as received. The worst case’s test data was
presented in this test report.

Remark:

Amendment 1:

This report is the revision of the previous test report 191105128GZU dated 27 October 2021 and
shall replace it, this report is issued because of the following changes.

1) Updated standard to FCC Part 18 [2020 Edition]

2) Added two new model GK-ID121802-P, GK-ID121804-P, difference see page 6-9

The test data of model GK-1D123602B, GK-ID123604B, GK-IF247202B, GK-IF307204BFF, GK-

IV36X209BFF are based on test report 191105128GZU.
This report replaced 191105128GzU

The production units are required to conform to the initial sample as received when the units are
placed on the market.

Version: 19-September-2021 Page 5 of 133 FCC Part 18:2020-f
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Model differences:

Intertek Report No.:
191105128GZU-001
Amendment 1

Models Power Size Induction Coil Rated Heating | Main Display Differences
Assembly Voltage zone PCB and
quantity | Filter
GK-ID123502 3500W Rear Zone: 2
210mm,2000W Same as each other
Front Zone: except for display
160mm,1500W with “B” key or
GK- 3600W Rear Zone: 2 not. “B” represent
ID1236028 210mm,2000W Boost with boost
2600W; function
" Front Zone 208-
288+520 160mm,1500W Boost 240V, Same
mm 2000W; 50/60HZ
GK-ID123504 3500W Rear Zone: 2 Same as each other
160mm,1500W Front except for display
Zone: with “B” key or
210mm,2000W not. “B” represent
with boost
GK- 3600W Rear Zone: 2 function
ID123604B 210mm,2000W Boost
2600W;
Front Zone:
160mm,1500W Boost
2000W;
Version: 19-September-2021 Page 6 of 133 FCC Part 18:2020-f
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Intertek Report No.:
191105128GZU-001
Amendment 1

Models

Power Size Induction Coil
Assembly

Rated Heating
Voltage zone
quantity

Main
PCB
and
Filter

Display board

Differences

GK-1F247002

7000W | 590%520 | Left-Rear Zone:
mm 160mm,1500W
Left-Front Zone:
210mm,2000W
Right-Front Zone:
160mm,1500W
Right-Rear Zone:
210mm,2000W

GK-
1F247202B

4

7200W Left-Rear Zone:
160mm,1500W
Boost 2000W
Left-Front Zone:
210mm,2000W
Boost 3000W
Right-Front Zone:
160mm,1500W
Boost 2000W
Right-Rear Zone:
210mm,2000W
Boost 3000W

GK-1F247004

208-
240V,
50/60HZ

7000W Left-Rear Zone:
160mm,1500W
Left-Front Zone:
210mm,2000W
Right-Front Zone:
160mm,1500W
Right-Rear Zone:
210mm,2000W

GK-
1F247204B

7200W Left-Rear Zone:
160mm,1500W
Boost 2000W
Left-Front Zone:
Zone:210mm,2000
W Boost 3000W;
Right-Front Zone:
160mm,1500W
Boost 2000W
Right-Rear Zone:
210mm,2000W
Boost 3000W

GK-IF307004

7000W | 770*520 | Left-Rear Zone:
mm 160mm,1500W
Left-Front Zone:
210mm,2000W
Right-Front Zone:
160mm,1500W
Right-Rear Zone:
210mm,2000W

GK-
1F307204B

7200W Left-Rear Zone:
160mm,1500W
Boost 2000W
Left-Front Zone:
210mm,2000W
Boost 3000W
Right-Front Zone:
160mm,1500W
Boost 2000W
Right-Rear Zone:
210mm,2000W
Boost 3000W;

Same

Same as each other
except for display
with “B” key or not,
“B” represent with
boost function

Same as each other
except for display
with “B” key or not.
“B” represent with
boost function

Same as
GK-1F247004/
GK-IF247204B
except for size

Version: 19-September-2021
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GK- 7200W Left-Rear Zone: Same as

1F307204B FF 190mm,1500W GK-IF307204B
Boost 2000W except for GK-
Left-Front Zone: 1F307204B without
190mm,2000W flexible area zone
Boost 2600W function
Right-Front Zone: GK-IF307204BFF
190mm,1500W with flexible area
Boost 2000W zone function
Right-Rear Zone:
190mm,2000W
Boost 2600W
flexible area Zone
3000W Bost 3600W;

GK-IF307009 7000W Left-Rear Zone: They are same as
160mm,1500W each other except for
Left-Front Zone: GK-IF307009
210mm,2000W without boost
Right-Front Zone: function, GK-
160mm,1500W TF307209B with boost
Right-Rear Zone: function,
210mm,2000W GK-IF307209BFF

with Boost and

GK- 7200W Left-Rear Zone: Flexible area zone

1F307209B 160mm,1500W function, The display
Boost 2000W only tiny difference
Left-Front Zone: lies in with/without
210mm,2000W Flexible area zone
Boost 3000W function key or boost
Right-Front Zone: key and LED
160mm,1500W
Boost 2000W The main PCB and
Right-Rear Zone: filter are same as
210mm,2000W model GK-TV369309,
Boost 3000W GK-1V36X209B, GK-

IV36X209BFF except

GK- 7200W Left-Rear Zone: for the size and one

1F307209B FF 190mm,1500W heating zone less
Boost 2000W
Left-Front Zone: The display bords are
190mm,2000W same as model GK-
Boost 2600W 1V369309, GK-
Right-Front Zone: 1V36X209B, GK-
190mm,1500W IV36X209BFF except
Boost 2000W for tiny difference lie
Right-Rear Zone: in lack of the middle
190mm,2000W zone function key
Boost 2600W; and LED
flexible area Zone:
3000W Boost
3600W;

Version: 19-September-2021
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Models Power Size Induction Coil Rated Heating | Main Display board Differences
Assembly Voltage zone PCB
quantity | and
Filter
GK-I1V369309 9300W Left-Rear Zone: 5 They are same as
160mm,1500W; each other except for
Left-Front Zone: GK-I1V369309
210mm,2000W; without Boost
middle zone: function, GK-
280mm,2300W; IV36X209B with
Right-Front Zone: Boost function no
160mm,1500W; Flexible area zone
Right-Rear Zone: function, GK-
210mm,2000W; IV36X209BFF with
Boost and Flexible
GK- 10200W Left-Rear Zone: 5 area zone function
IV36X209B 160mm,1500W Boost The display only tiny
2000W; difference lies in
Left-Front Zone: with/without Flexible
210mm,2000W Boost _ area zone function
3000W; key or boost key and
900%520 | middle zone: 208- LED
mm 280mm, 2300W Boost | 240V,
3000W; 50/60HZ
Right-Front Zone:
160mm,1500W Boost
2000W;
Right-Rear Zone:
210mm,2000W Boost Same
3000W;
GK- 10200W Left-Rear Zone: 5
IV36X209BFF 190mm,1500W Boost
2000W;
Left-Front Zone:
190mm,2000W Boost
2600W;
middle zone:
280mm, 2300W Boost
3000W;
Right-Front Zone:
190mm,1500W Boost
2000W;
Right-Rear Zone:
190mm,2000W Boost
2600W;
Flexible area zone:
3000W Boost 3600W;
GK-ID121802-P Control PCB and
display panel same as
GK-ID123502
1800W | 288%*520 | Rear Zone: 110- 2 Same
GK-ID121804-P mm 210mm,1800W 120Vac, Control PCB and
Front Zone: 60HZ display panel same as
160mm,1300W GK-ID123504
Version: 19-September-2021 Page 9 of 133 FCC Part 18:2020-f
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Induction hob heating zone define only used for test (1#,2#)
GK-ID123602B, GK-1D123604B, GK-1D121804-P

Induction hob heating zone define only used for test (1#,2#,3#,44)
GK-IF247202B

Version: 19-September-2021 Page 10 of 133 FCC Part 18:2020-f
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Induction hob heating zone define only used for test (1#,2#,3#,44)
GK-IF307204BFF

Induction hob heating zone define only used for test (1#,2#,3#,4#,5#,6#,7#)
heating zone 6#,7# are Flexible Area
GK-IV36X209BFF

Version: 19-September-2021 Page 11 of 133 FCC Part 18:2020-f
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Configuration Information

Support Equipment:

Equipment Model No. Rating Supplier
Ferromagnetic steel | -- -- Intertek
vessels

Rated Voltage and frequency under test: 240 V~; 60 Hz

120 V~; 60 Hz for model GK-ID121804-P

Condition of Environment: Temperature: 22~28°C
Relative Humidity:35~60%
Atmosphere Pressure:86~106kPa

Notes:

1. The EMI measurements had been made in the operating mode produced the largest emission in
the frequency band being investigated consistent with normal applications.

An attempt had been made to maximize the emission by varying the configuration of the EUT.

2. Test Facility accreditation:

A2LA Certificate Number 0078.10

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch is accredited by A2LA and Listed in FCC
website. FCC accredited test labs may perform both Certification testing under Parts 15 and 18 and
Declaration of Conformity testing.

3. Test Location:

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

All tests were performed at:

Room 02, & 101/E201/E301/E401/E501/E601/E701/E801 of Room 01 1-8/F., No. 7-2. Caipin Road,
Science City, GETDD, Guangzhou, Guangdong, China

Except Radiated Emissions was performed at:

Room 102/104, No 203, KeZhu Road, Science City, GETDD Guangzhou, China

Foshan Shunde Guoce Testing Technology., Ltd.
(CNAS Registration No.: CNAS L2322)
No.3, Desheng East Road, Shunde Daliang, Foshan, Guangdong, China

Vkan Certification & Testing Institute (CVC)
(CNAS Registration No.: CNAS L0095)
No.3, Tiantaiyi Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China

4. Measurement Uncertainty
Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Measurement
No. Item Uncertainty
Conducted Emission (9 kHz-150 kHz) 2.79dB
Conducted Emission (150 kHz-30 MHz) 2.55dB
4 Radiated Emission (30 MHz-1 GHz) 4.8 dB

Version: 19-September-2021 Page 12 of 133 FCC Part 18:2020-f
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Foshan Shunde Guoce Testing Technology., Ltd.

Measurement
No. Item Uncertainty
Conducted Emission (9 kHz-150 kHz) 3.8dB
Conducted Emission (150 kHz-30 MHz) 3.4dB
3 Radiated Emission (9KHz-30MHz) 4.9 dB
Vkan Certification & Testing Institute (CVC)
Measurement
No. Item Uncertainty
3 Radiated Emission (9KHz-30MHz) 4.7 dB

The measurement uncertainty describes the overall uncertainty of the given measured value during
the operation of the EUT.

Measurement uncertainty is calculated in accordance with CISPR16-4-2:2011+A1:2014

+A2:2018.

The measurement uncertainty is given with a confidence of 95%, k=2.

Determination of the test conclusion is based on IEC Guide 115 in consideration of measurement
uncertainty.

Version: 19-September-2021 Page 13 of 133 FCC Part 18:2020-f
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Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
Conducted Disturbance-Mains Terminal

Equipment No. Equipment Model Manufacturer Cal. due date
EMO031-04 EMI receiver ESR3 R&S 2023.01.06
EMO006-06 LISN ENV216 R&S 2022.09.03
EM004-03 EMC shield Room 8mx4mx3m | Zhongyu 2023.01.06
EMO031-04-01 EMC32 software (CE) | V10.01.00 R&S N/A
Radiated Disturbance (30-1000MHz)
Equipment No. Equipment Model Manufacturer Cal. due date
EMO030-04 3m Semi-Anechoic 9x6x6 m3 ETS-LINDGREN 2022.04.06
Chamber
EMO031-02 EMI Test Receiver (9 R&S ESR7 R&S 2022.09.02
kHz~7 GHz)
EMO033-01 TRILOG Super Broadband | VULB 9163 SCHWARZBECK 2022.09.17
test Antenna( 30 MHz-3
GHz)
EMO031-02-01 Coaxial cable / R&S 2022.04.05
EM036-01 Common-mode absorbing | CMAD 20B TESEQ 2022.07.18
clamp
SA047-118 Digital Temperature- RS210 YIJIE 2022.07.21
Humidity Recorder
EM045-01-01 EMC32 software (RE/RS) | V10.01.00 R&S N/A
Foshan Shunde Guoce Testing Technology., Ltd.
Radiated Disturbance (9 kHz-30 MHz)
Equipment No. Equipment Model Manufacturer Cal. due date
200744CKO0051 10m Semi-anechoic SACI10 Frankonia 2022.08.06
chamber
201144CK0064 EMI Test ESU40 R&S 2022.07.30
Receiver(20Hz-40GHz)
200744CP0002-5 | loop HLA6120 | Teseq 2022.12.17
Antenna(@0.6m ,9kHz-
30MHz)
200744CK0051-1 | Turntable And FC02 Frankonia N/A
Antenna Controller
Conducted Disturbance-Mains Terminal
Equipment No. Equipment Model Manufacturer Cal. due date
201644CK0028 EMI receiver ESR3 R&S 2022.07.30
201644CK0028-1 | 10dB Pulse Limiter ESH3-72 R&S 2022.12.15
201044CKO0128-2 | shielding room NP-HJ2 Changzhou Nanping | 2022.12.26

Version: 19-September-2021
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Vkan Certification & Testing Institute (CVC)
Radiated Disturbance (9 kHz-30 MHz)

Equipment No. Equipment Model Manufacturer Cal. due date

EM-000396 EMI Test Receiver N9038A-508 | Agilent 2022.03.05

EM-000384 Loop Antenna FMZB1513 SCHWARZBECK 2022.03.05

EM-000460 Semi-Anechoic 10m-SAC Albatross 2024.06.30
Chamber(10m)
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6.1 FCC part 18 Continuous Conducted Disturbance Voltage Test
Test Result: Pass

6.1.1 Block Diagram of Test Setup

AC power 50Q) terminator
source ,

/
/

ri ¥
[

- TRANSFORMER AMN EUT — AE

TEST RECEIVER |~~~ 71 !

6.1.2 Test Setup and Procedure

The EUT was set to achieve the maximum emission level. The mains terminal disturbance voltage
was measured with the EUT in a shielded room. The EUT was connected to AC power source
through an Artificial Mains Network which provides a 50Q linear impedance artificial hand is used if
appropriate (for handheld apparatus).

The table-top EUT was placed on a 0.8m high non-metallic table above earthed ground
plane(Ground Reference Plane).And for floor standing EUT, was placed on a 0.1m high non-metallic
supported on GRP. The EUT keeps a distance of at least 0.4m from a vertical metallic surface. The
Artificial Mains Network is situated at a distance of 0.8m from the EUT.

During the test, mains lead of EUT excess 0.8m was folded back and forth parallel to the lead so as
to form a horizontal bundle with a length between 0.3m and 0.4m.

The bandwidth of test receiver was set at 200 Hz for measurements from 9 kHz to 150 kHz and 9
kHz for measurements from 150 kHz to 30 MHz.

Version: 19-September-2021 Page 16 of 133 FCC Part 18:2020-f
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6.1.3 Limit
AC mains terminals
Frequency range dB (uV)
MHz
Quasi-peak Average
0.009 to 0.05 110 -
0.05t00.15 90 to 80* -
0.15t0 0.5 66 to 56* 56 to 46*
0.5to5 56 46
5to 30 60 50
Note 1: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to
0.5 MHz.
Note 2: The lower limit is applicable at the transition frequency.
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6.1.4 Test Data and curve

At mains terminal:

Model GK-ID123602B

1# heating zone

Tested Wire: Live Operation Mode: Heating(max power)

120

100 1

3 1 " n 1 I 4 i . I

4 1 1 3
L T T T T T T T T T T T

T
9k 200 30 50 100k 200 300 500 IM 2M 3IM  5M 1OM 20 30M

Frequency in Hz

Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth Line Filter | Corr.

(MHz) (dBliv) (dBjIV) (dBjIV) (dB) Time (kHz) (dB)
(ms)

0.031700 98.63 -~ | 110.00 11.37 | 1000.0 0.200 | L1 OFF 9.7
0063600 | 75.65 - | 8781 | 1216 | 1000.0 0.200 [ L1 | OFF 9.5
0.159000 - 48.15 55.52 | 7.37 | 1000.0 9.000 | L1 OFF 9.6
0.159000 56.05 - 65.52 | 9.46 | 1000.0 9.000 | L1 OFF 9.6
0.348000 37.37 - 59.01 | 21.64 | 1000.0 9.000 | L1 OFF 9.6
0.406500 35.97 47.72 | 11.75 | 1000.0 9.000 | L1 OFF 9.6
_0.523500 | = 29.83 | 46.00 | 16.17 | 1000.0 | 9.000 | L1 | OFF | 9.6
5.739000 44.36 - 60.00 | 15.64 | 1000.0 9.000 | L1 OFF 9.8
5.761500 - 34.29 50.00 15.71 | 1000.0 9.000 | L1 OFF 9.8
8.020500 - 38.82 50.00 11.18 | 1000.0 9.000 | L1 OFF 9.9
8.682000 43.92 - 60.00 | 16.08 | 1000.0 9.000 | L1 OFF 9.9

28.977000 28.01 50.00 |  21.99 | 1000.0 9.000 | L1 OFF 10.6

28977000 | 41,68 — | 6000 | 183210000 | 9000 [L1 [ OFF | 106
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

120 7

Level in

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

i Mas

QP

&
) ] &
‘!0 rs
0t
ok 200 30 50 100k 200 300 500 1M IM 3M SM 10M 200 30M
Frequency m Hz

Frequency QuasiPeak CAverage Lil'l'ﬂt Margin Meas. Bandwidth Line Filter Corr.

(MHz) (dBIiV) (dBliv) | (dBliv) | (dB) | Time (kHz) {dB)
(ms)

0.033900 89.85 — | 110.00 | 20.15 | 1000.0 0.200 | N OFF 9.7 |
0.068000 68.29 —-- | 87.20 18.91 | 1000.0 0.200 | N OFF 9.6 |
0.208500 39.95 | 5327 | 13.32 | 1000.0 9.000 | N OFF 9.6
0.208500 49.77 — | 83.27 13.49 | 1000.0 9.000 | N OFF 9.6 |
0.348000 43.11 — | 59.01 | 1590  1000.0 9.000 | N OFF 9.6
0.406500 - 36.58 | 47.72 11.14 | 1000.0 9.000 | N OFF 9.6 |
0.550500 - 31.52 46.00 14.48 | 1000.0 9.000 | N OFF 9.7 |
0.550500 38.48 - 56.00 17.52 | 1000.0 9.000 N OFF 9.7 |
5.739000 46.38 - 60.00 13.62 | 1000.0 9.000 N OFF 9.8 |
5.743500 - 33.93 50.00 16.07 | 1000.0 9.000 N OFF 9.8 |
5.955000 43.40 - 60.00 16.60 | 1000.0 9.000 N OFF 9.9
8.020500 == 38.01 50.00 11.99 | 1000.0 9.000 N OFF 9.9 |
29.107500 - 33.33 50.00 16.67 | 1000.0 9.000 N OFF 10.7
29.314500 45.35 - 60.00 14.65 | 1000.0 9.000 | N OFF 10.7
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Intertek

Total Quality. Assured.

TEST REPORT

2# heating zone
Tested Wire: Live

120

100 1

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

T = GIs Vgl { :.-..'.
= m——— g Ve
- ’
40 1 &
&
i &
0+
0.-
ok 20 30 50 100k 200 300 500 IM 2M 3M 5M 10M 30M
Frequency in Hz
Frequency | QuasiPeak | CAverage | Limit | Margin | Meas. | Bandwidth | Line | Filter | Corr.
(MHz) (dBIiV) (dBiv) | (dB!iV) | (dB) | Time (kHz) (dB)
{ms)
0.032300 96.75 -—- 110.00 13.25 | 1000.0 0.200 L1 OFF 9.7
0.064600 75.56 — 87.67 12.11 | 1000.0 0.200 L1 OFF 9.5
0.163500 54.58 - 65.28 10.70 | 1000.0 9.000 L1 OFF 9.6
0.190500 - 50.19 54.02 3.82 | 1000.0 9.000 | L1 OFF 9.6
0.195000 56.43 -—- 63.82 7.39 | 1000.0 9.000 L1 OFF 9.6
0.388500 - 41.33 48.10 6.76 | 1000.0 9.000 L1 OFF 9.6
0.388500 49.39 - 58.10 8.71 | 1000.0 9.000 L1 OFF 9.6
0.550500 45.86 — 56.00 10.14 | 1000.0 9.000 L1 OFF 9.6
0.550500 --- 37.43 46.00 8.57 | 1000.0 9.000 L1 OFF 9.6
2.485500 - 28.57 46.00 17.43 | 1000.0 9.000 L1 OFF 9.7
2.620500 42.54 -—- 56.00 13.46 | 1000.0 9.000 L1 OFF 9.7
4.875000 - 33.81 46.00 12.19 | 1000.0 9.000 L1 OFF 9.8
4.888500 45.09 - 56.00 10.91 | 1000.0 9.000 L1 OFF 9.8
6.189000 49.23 —- 60.00 10.77 | 1000.0 9.000 L1 OFF 9.8
6.207000 --- 38.63 50.00 11.37 | 1000.0 9.000 L1 OFF 9.8
20.922000 54.16 — 60.00 5.84 | 1000.0 9.000 L1 OFF 10.3
21.106500 - 44.60 50.00 5.40 | 1000.0 9.000 L1 OFF 10.3
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

120

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

0--
ok 20 30 50 100k 200 300 500 IM M 3M SM 0 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | CAverage Limit | Margin | Meas. @ Bandwidth | Line Filter | Corr.
(MHz) (dBjiv) (dBiiv) | (dBliv) | (dB) Time (kHz) (dB)
(ms)
0.032200 96.53 — | 110.00 | 13.47 | 1000.0 0.200 | N OFF 9.7
0.064200 77.60 — | 87.73| 10.13 | 1000.0 0.200 | N OFF 9.6
|0.195000 i 47.85 | 53.82 5.97 | 1000.0 | 9.000 | N _OFF_ 96
0.195000 55.01 — |  63.82 8.81 | 1000.0 9.000 | N OFF 9.6
0.388500 - 4098 | 48.10 7.12 | 1000.0 | 9.000 | N OFF 9.6
0.388500 49.33 — | 5810 8.77 | 1000.0 9.000 | N OFF 9.6
0.550500 44.70 — | 56.00 | 11.30 | 1000.0 9.000 | N OFF 9.7
0.550500 = 36.16 | 46.00 9.84 | 1000.0 9.000 | N OFF 9.7
2.427000 = 3167 | 46.00 | 14.33 | 1000.0 9.000 | N OFF 9.7
2.620500 42.51 —- | 56.00 | 13.49 | 1000.0 9.000 | N OFF 9.7
4.821000 = 33.74 | 46.00 | 12.26 | 1000.0 9.000 | N OFF 9.8
4.933500 44.51 — | 56.00 | 11.49 | 1000.0 | 9.000 | N OFF_ 9.8
6.198000 49.38 — | 60.00 | 10.62 | 1000.0 9.000 | N OFF 9.9
6.216000 o 39.58 | 50.00 | 10.42 | 1000.0 9.000 | N OFF 9.9
20.836500 53.45 — | 80.00 6.55 | 1000.0 9.000 | N OFF 10.3
21.399000 e 4188 | 50.00 8.12 | 1000.0 9.000 | N OFF 10.4
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Intertek

Total Quality. Assured.

TEST REPORT

Model GK-1D123604B
1# heating zone

Tested Wire: Live

120

Level in

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

T T

9k 0 30 50 100k 200 300 500 1M M 3M SM 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth Line Filter | Corr.
{MHz) (dBliv) (dB!iV) (dBliv) (dB) Time (kHz) (dB)
(ms)

0.032000 97.49 -- | 110.00 12.51 | 1000.0 0.200 | L1 OFF 9.7
0.063900 77.89 e 87.77 9.88 | 1000.0 0.200 | L1 OFF 9.5
0.163500 - 48.84 55.28 6.44 | 1000.0 9.000 | L1 OFF 9.6
0.163500 57.80 - 65.28 7.49 | 1000.0 9.000 | L1 OFF 9.6
0.190500 - 46.05 54.02 7.97 | 1000.0 9.000 | L1 OFF 9.6
0.190500 52.80 - 64.02 11.22 | 1000.0 9.000 | L1 OFF 9.6
0.253500 e 33.34 51.64 18.30 | 1000.0 9.000 | L1 OFF 9.6
0.316500 36.21 o 59.80 23.59 | 1000.0 9.000 | L1 OFF 9.6
0.546000 29.39 - 56.00 26.61 | 1000.0 9.000 | L1 OFF 9.6
0.627000 - 27.07 46.00 18.93 | 1000.0 9.000 | L1 OFF 9.7
5.892000 42.61 - 60.00 17.39 | 1000.0 9.000 | L1 OFF 9.8
5.914500 - 31.99 50.00 18.01 | 1000.0 9.000 | L1 OFF 9.8
8.070000 - 40.01 50.00 9.99 | 1000.0 9.000 | L1 OFF 9.9
8.718000 42.77 e 60.00 17.23 | 1000.0 9.000 | L1 OFF 10.0
24.405000 - 32.45 50.00 17.55 | 1000.0 9.000 | L1 QOFF 10.4
27.249000 39.60 - 60.00 20.40 | 1000.0 9.000 | L1 OFF 10.5
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

120

100 7

50 1

204

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

0....
ok 0 30 50 100k 200 300 500 IM M 3MOSM 10M 20 30M
Frequency in Hz

Frequency | QuasiPeak | CAverage Limit | Margin = Meas. | Bandwidth | Line Filter | Corr.

(MHz) (dBlivV) (dBjiv) | (dBjiv) | (dB) | Time (kHz) (dB)
(ms)

0.033900 90.08 - | 110.00 19.92 | 1000.0 0.200 | N OFF 9.7
0.067700 69.85 -- | 87.24 | 17.39 | 1000.0 0.200 | N OFF 9.6
0.168000 52.87 - | 65.06 | 12.19 | 1000.0 9.000 | N OFF 9.6
0.204000 - 4310 | 53.45| 10.35 | 1000.0 9.000 | N OFF 9.6
0.204000 51.33 - | 63.45| 12412 | 1000.0 9.000 | N OFF 9.6
10.303000 | 4012 - | 60.16 | 20.04 | 1000.0 9.000 | N | OFF 9.6
0.429000 — 33.64 | 47.27 13.63 | 1000.0 9.000 | N OFF 9.6
0.609000 32.04 ~- | 56.00 23.96 | 1000.0 9.000 | N OFF 9.7
0.627000 - 27.37 | 46.00 18.63 | 1000.0 9.000 | N OFF 9.7
5.820000 - 30.16 | 50.00 19.84 | 1000.0 9.000 | N OFF 9.8
5.820000 40.66 — | 60.00 19.34 | 1000.0 9.000 | N OFF 9.8
5.923500 41.52 -~ | 60.00 18.48 | 1000.0 9.000 | N OFF 9.9
8.133000 — 39.36 | 50.00 10.64 | 1000.0 9.000 | N OFF 10.0
16.170000 | an] 31.65 | 50.00 | 18.35 | 1000.0 | 9.000 | N | OFF 103
26.992500 41.99 - | 60.00 18.01 | 1000.0 9.000 | N OFF 10.6
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Intertek

Total Quality. Assured.

TEST REPORT

Model GK-IF247202B
1# heating zone
Tested Wire: Live

120

100 4

Level in

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

40 1
.
T ) 4

M+

ﬂ--
9k 20 30 50 100k 200 300 500 1M 2M 3M M 10M 20 30M

Frequency in Hz
Frequency | QuasiPeak | CAverage Limit | Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBliv) (dBliv) | (dBliv) | (dB) | Time (kHz) (dB)
(ms)

0.032500 90.81 — | 110.00 19.19 | 1000.0 0.200 | L1 OFF 9.7
0.065200 | 68.42 — | 87.58 | 19.16 | 1000.0 0200 [ L1 | OFF 9.5
0.199500 - 46.20 53.63 7.43 | 1000.0 9.000 | L1 OFF 9.6
0.199500 51.71 = 63.63 11.92 | 1000.0 9.000 | L1 | OFF 9.6
0.231000 - 48.07 52.41 4.35 | 1000.0 9.000 | L1 OFF 9.6
0.235500 54.22 - 62.25 8.03 | 1000.0 9.000 | L1 OFF 9.6
0.537000 === 36.96 46.00 9.04 | 1000.0 9.000 | L1 | OFF 9.6
0.537000 45.60 - 56.00 10.40 | 1000.0 9.000 | L1 | OFF 9.6
1.342500 | = 28.96 | 46.00 17.04 | 1000.0 9.000 [ L1 | OFF 9.7
2.602500 35.43 --- 56.00 20.57 | 1000.0 9.000 | L1 OFF 9.7
4.456500 39.19 - 56.00 16.81 | 1000.0 9.000 | L1 | OFF 9.8
4.456500 | e 28.74 46.00 17.26 | 1000.0 | 9.000 | L1 | OFF 9.8
6.274500 - 34.19 50.00 15.81 | 1000.0 9.000 | L1 OFF 9.8
6.441000 | 45.10 - 60.00 14.90 | 1000.0 9.000 | L1 | OFF 9.9
24.094500 | 45.60 == 60.00 14.40 | 1000.0 9.000 | L1 OFF 10.4
24.229500 | - 42.37 50.00 7.63 | 1000.0 9.000 | L1 OFF 10.4
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191105128GZU-001
Total Quality. Assured. Amendment 1

TEST REPORT

Tested Wire: Neutral Operation Mode: Heating(max power)

120

(=3
=

Level in

dBiv

t Miia—t

™
=
t

A8 $ P

3 3 I i 4 5 " i : 3 i i 3
T T T T T T T T T T T T T 1

9k 20 30 30 100k 200 300 500 IM M 3M M 10M 20 30M

Frequency in Hz

Frequency | QuasiPeak | CAverage | Limit | Margin | Meas. | Bandwidth | Line | Filter | Corr.
(MHz) (dBiiV) (dBjiv) | (dBjiv) | (dB) Time (kHz) (dB)
(ms)

0.030400 99.88 - | 110.00 10.12 | 1000.0 0.200 | N OFF 9.7
0.061000 73.56 | - | 8819 | 14.63 | 1000.0 0.200 | N OFF 9.6
0.150000 - | 53.43 | 56.00 2.57 | 1000.0 9.000 | N OFF 9.6
0.181500 — | 50.04 | 54.42 4.38 | 1000.0 9.000 | N OFF 9.6
_0.186000 60.70 | -~ | 6421 | 352 1000.0 9.000 | N OFF 9.6
0.217500 46.89 | — | 62.91 16.03 | 1000.0 9.000 | N OFF 9.6
0.366000 44.80 | | 5859 | 13.79 | 1000.0 9.000 | N | OFF 9.6
0.366000 == | 4219 | 48,59 6.41 | 1000.0 9.000 | N OFF 9.6
_ 0.793500 =l 30.35 | 46.00 | 1565 | 1000.0 9.000 | N OFF 9.7 |
2.017500 - | 28.04 | 46.00 17.96 | 1000.0 9,000 | N OFF 9.7
4.861500 e | 25.36 | 46.00 20.64 | 1000.0 9.000 | N OFF 9.8
4,933500 36.24 | -— | 56.00 19.76 | 1000.0 9.000 | N OFF 9.8
6.360000 43.44 | — | 60.00 16.56 | 1000.0 9.000 | N OFF 9.9
6.360000 _==| 3262 | 50.00 | 17.38 | 1000.0 9.000 | N OFF. 99
23.716500 42.71 | - 60.00 17.29 | 1000.0 9.000 | N OFF 10.5
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Intertek

Total Quality. Assured.

TEST REPORT

2# heating zone
Tested Wire: Live

120 1+

100 1

50 1

=

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

$E
- T

40 4

204

()=
9k 20 30 S0 100k 200 300 300 1M 2M 3M 5M 10M 20 30M

Frequency in Hz
Frequency | QuasiPeak | CAverage Limit | Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBjiv) (dBiiv) | (dBliv) | (dB) | Time (kHz) (dB)
(ms)
0.032500 | 87.35 — | 11000 | 22.65 | 1000.0 | 0.200 | L1 OFF 9.7
0.064800 68.17 - 87.64 19.47 | 1000.0 0.200 | L1 OFF 9.5
0.159000 | = 5142 | 55.52 | 4.10 | 1000.0 | 9.000 | L1 | OFF 96
0.163500 57.28 - | 65.28 8.01 | 1000.0 9.000 | L1 OFF 9.6
0.294000 44.31 - 60.41 16.10 | 1000.0 9.000 | L1 OFF 9.6
___0.366000 | e 42,63 48.59 5.96 | 1000.0 9.000 | L1 | OFF | 96
0.541500 34.02 - 56.00 21.98 | 1000.0 9.000 | L1 OFF 9.6
0.793500 - 30.22 46.00 15.78 | 1000.0 9.000 | L1 OFF 9.7
2.013000 - 27.56 46.00 18.44 | 1000.0 9.000 | L1 OFF 9.7
5.883000 - 28.11 50.00 21.89 | 1000.0 9.000 | L1 OFF 9.8
5.914500 3711 - | 60.00 22.89 | 1000.0 9.000 | L1 OFF 9.8
8.124000 - 36.70 50.00 13.30 | 1000.0 9.000 | L1 OFF 9.9
8.844000 42.20 - | 60.00 17.80 | 1000.0 9.000 | L1 OFF 10.0
24.175500 - 28.66 50.00 21.34 | 1000.0 9.000 | L1 OFF 10.4
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

120

Level in

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

&
Ik o
9k 20 30 50 100k 200 300 500 IM IM M SM I0M 20 30M
Frequency in Hz
Frequency | QuasiPeak | CAverage Limit | Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBliv) (dBliv) | (dBlivV) | (dB) | Time {(kHz) (dB)
{ms)

0.032200 89.81 — | 110.00 | 20.19 | 1000.0 0.200 | N | OFF 9.7
0.064900 70.00 - | 87.63 | 17.63 | 1000.0 0.200 | N OFF 9.6
0.159000 — 52.58 | 55.52 |  2.94 | 1000.0 9.000 | N | OFF 96
0.163500 61.00 — | 65.28 4.28 | 1000.0 9.000 | N OFF 9.6
0.231000 48.74 __— | 6241 13.67 | 1000.0 9.000 | N | OFF 9.6
0.366000 - 42.45 | 48.59 6.14 | 1000.0 9.000 | N OFF 9.6
0.546000 35.03 __-— | 56.00 20.97 | 1000.0 9.000 | N | OFF 9.7
0.658500 - 30.30 | 46.00 15.70 | 1000.0 9.000 | N OFF 9.7
2.008500 - 27.79 | 46,00 |  18.21 | 1000.0 9.000 | N | OFF N
5.815500 - 27.35 | 50.00 | 22,65 | 1000.0 9.000 | N OFF 9.8
5.914500 38.27 __— | 60.00 | 2173 | 1000.0 9.000 | N | OFF 9.9
8.061000 - 36.66 | 50.00  13.34 | 1000.0 9.000 | N OFF 9.9
8.781000 43.29 — | 60.00 | 16.71 | 1000.0 9.000 | N | OFF 10.0
24.211500 - 29.87 | 50.00 20.13 | 1000.0 9.000 | N OFF 10.5
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Intertek

Total Quality. Assured.

TEST REPORT

3# heating zone
Tested Wire: Live

120

100 1

2

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

_i e I 5 I
5 m
- T3
40
i . >
‘10 .
0t
9k 20 30 50 100k 200 300 500 IM 2IM M M 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBliv) (dBjlV) (dBjlV) (dB) Time (kHz) (dB)
(ms)
0.031300 95.55 -~ | 110.00 14.45 | 1000.0 0.200 | L1 OFF 9.7
0.062900 73.28 -— 87.91 14.63 | 1000.0 0.200 | L1 OFF 9.5
0.159000 55.44 - 65.52 10.08 | 1000.0 9.000 | L1 OFF 9.6
0.186000 43.87 54.21 10.35 | 1000.0 9.000 | L1 OFF 9.6
0.186000 | 49.70 | 6421 1451 1000.0 9.000 [L1 [ OFF | 96
0.366000 o 42.40 48.59 6.19 | 1000.0 9.000 | L1 OFF 9.6
0.366000 44.13 - 58.59 14.46 | 1000.0 9.000 | L1 OFF 9.6
0.856500 = 30.43 46.00 15.57 | 1000.0 9.000 | L1 OFF 9.7
1.347000 - 27.45 46.00 18.55 | 1000.0 9.000 | L1 | OFF 9.7
2.445000 34.29 - | 56.00 | 21.71 | 1000.0 9.000 | L1 OFF 9.7
5.847000 | - 35.17 50.00 14.83 | 1000.0 9.000 | L1 OFF 9.8
5.914500 | 43.94 - 60.00 16.06 | 1000.0 9.000 | L1 OFF 9.8
6.094500 == 35.45 50.00 14.55 | 1000.0 9.000 | L1 | OFF 9.8
6175500 | 44.94 - | 60.00 | 15.06 | 1000.0 9.000 [L1 | OFF | 98
23.901000 43.94 - 60.00 16.06 | 1000.0 9.000 | L1 OFF 10.4
24.121500 - 38.46 50.00 11.54 | 1000.0 9.000 | L1 OFF 10.4
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191105128GZU-001

Total Quality. Assured. Amendment 1
TEST REPORT
Tested Wire: Neutral Operation Mode: Heating(max power)
120+

Level in

3 1 i n I i L I i L L L 1 5
T T T T T T T T T T T T T 1

9k 20 30 50 100k 200 300 500 IM 2M M 5M 1OM 20 30M

Frequency in Hz

Frequency | QuasiPeak | CAverage | Limit | Margin | Meas. | Bandwidth | Line | Filter | Corr.
(MHz) (dB!iv) (dBliv) | (dBliv) | (dB) | Time (kHz) (dB)
(ms)
0.031300 95.84 - | 110.00 | 14.16 | 1000.0 0.200 | N | OFF 9.7
0.063000 | 71.42 — | 87.90 | 16.47 | 1000.0 0200 [N |OFF | 96
0.186000 - 4548 | 54.21 8.73 | 1000.0 9.000 | N OFF 9.6
0.186000 | 53.25 -~ | ®4.21 | 10.96 | 1000.0 9.000 | N OFF 9.6
0.366000 - 41.99 48.59 6.60 | 1000.0 9.000 | N OFF 9.6
0.366000 43.98 - 58.59 14.61 | 1000.0 9.000 | N | OFF 9.6
0.856500 - 30.27 46.00 15.73 | 1000.0 9.000 | N OFF 9.7
| 2.382000 3292 - | 56.00 | 23.08 | 1000.0 9.000 | N OFF 9.7
2.571000 - 27.47 46.00 18.53 | 1000.0 9.000 | N OFF 9.7
5.874000 | 43.29 - 60.00 16.71 | 1000.0 9.000 | N | OFF 9.9
5.883000 - 35.00 50.00 15.00 | 1000.0 9.000 | N OFF 9.9
5.973000 - 3547 | 50.00 | 14.53 | 1000.0 9.000 | N | OFF 9.9
6.189000 | 44.98 __--| 60.00 | 15.02 | 1000.0 9.000 | N |OFF | 99
24.058500 40.22 | 50.00 9.78 | 1000.0 9.000 | N OFF 10.5
_24.468000 | 46.22 - | 60.00 | 13.78 | 1000.0 9.000 | N | OFF 10.5
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Intertek

Total Quality. Assured.

TEST REPORT

4# heating zone
Tested Wire: Live

120

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

100 4
504
0 18 K
£ 607 '
i .
28
404
1 & #
‘!0 rS
0.-
ok 20 30 50 100k 200 300 500 IM IM 3M SM 1OM 20 30M
Freguency in Hz
Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBjiv) (dBliv) | (dBiiv) | (dB) | Time (kHz) (dB)
(ms)
0.032300 89.99 — | 110.00 | 20.01 | 1000.0 0.200 | L1 OFF 9.7
0.064400 70.33 — | 8770 | 17.36  1000.0 0.200 | L1 OFF 9.5
0.159000 —e 42.84 | 5552 | 12.68 | 1000.0 9.000 | L1 OFF 9.6
0.163500 49.06 — | 6528 | 16.22 | 1000.0 9.000 | L1 OFF 9.6
0.366000 = 41.24 | 4859 7.35 | 1000.0 9.000 | L1 OFF 9.6
0.366000 42.81 - | 5859 | 1578 | 1000.0 9.000 | L1 OFF 9.6
0.735000 wes 3046 | 46.00 | 15.54 | 1000.0 9.000 | L1 OFF 9.7
~2.022000 | = 27.81 | 46.00 | 1819 | 1000.0 | 9.000 | L1 | OFF 97
5.757000 41.29 — | 60.00 | 18.71 | 1000.0 9.000 | L1 OFF 9.8
5.815500 - 31.16 | 50.00 | 18.84 | 1000.0 9.000 | L1 OFF 9.8
8.007000 - 37.51 | 50.00 | 12.49 | 1000.0 9.000 | L1 OFF 9.9
8.601000 43.15 — | 60.00 | 16.85  1000.0 9.000 | L1 OFF 9.9
23.964000 ver 32.79 | 50.00 | 17.21 | 1000.0 9.000 | L1 OFF 10.4
25.750500 | 38.87 | — | 60.00 | 21.13 | 1000.0 | 9.000 | L1 | OFF 10.4
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

4 & Py
10+
04
ok 20 30 S0 100k 200 300 500 IM XM 3M SM 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth Line Filter | Corr.
(MHz) (dBliv) (dBliv) | (dBliv) | (dB) | Time (kHz) (dB)
(ms)

0.032300 90.24 ans 110.00 19.76 | 1000.0 | 0.200 | N OFF 9.7
0.064400 69.59 - 87.70 18.11 | 1000.0 | 0.200 | N OFF 9.6
0.159000 - 43.18 55.52 12.34 | 1000.0 9.000 | N OFF 9.6
0.195000 50.22 - 63.82 13.60 | 1000.0 | 9.000 | N OFF 9.6
0.366000 - 40.70 48.59 7.89 | 1000.0 | 9.000 | N OFF 9.6
0.366000 42.17 o 58.59 16.42 | 1000.0 | 9.000 | N OFF 9.6
0.798000 —— 29.87 46.00 16.13 | 1000.0 | 9.000 | N OFF 9.7
1.410000 -- 28.11 46.00 17.89 | 1000.0 9.000 | N OFF 9.7
5.779500 42.63 - 60.00 17.37 | 1000.0 | 9.000 | N OFF 9.8
5.842500 - 32.06 50.00 17.94 | 1000.0 | 9.000 | N OFF 9.8
§.007000 —— 39.12 50.00 10.88 | 1000.0 9.000 | N OFF 9.9
8.596500 4317 — 60.00 16.83 | 1000.0 | 9.000 | N OFF 10.0
23.959500 —— 32.52 50.00 17.48 | 1000.0 | 9.000 | N OFF 10.5
25.710000 38,17 - 60.00 21.83 | 1000.0 | 9.000 | N OFF 10.5
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Intertek

Total Quality. Assured.

TEST REPORT

Model GK-IF307204BFF
2# heating zone
Tested Wire: Live

120 T

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

&
p L 4
¢ de &
04
+——t + 1 —t + 1 +—t t + +—
ok 20 30 50 100k 200 300 500 1M IM 3IM SM 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBliv) (dBliv) | (dBliv) | (dB) | Time (kHz) (dB)
(ms)
0.033800 80.76 - | 110.00 20.24 | 1000.0 0.200 | L1 OFF 9.6
0.199500 - 40.55 53.63 13.08 | 1000.0 9.000 | L1 OFF 9.6
0.204000 47.47 - 63.45 15.98 | 1000.0 9.000 | L1 OFF 9.6
0.366000 e 37.78 48.59 10.82 | 1000.0 9.000 | L1 OFF 9.6
0.366000 42.11 e 58.59 16.48 | 1000.0 9.000 | L1 OFF 9.6
0.577500 35.49 — 56.00 20.51 | 1000.0 9.000 | L1 OFF 9.6
0.672000 - 25.83 46.00 20.17 | 1000.0 9.000 | L1 OFF 9.7
1.999500 - 24.39 46.00 21.61 | 1000.0 9.000 | L1 OFF 9.7
4.794000 - 26.98 46.00 19.02 | 1000.0 9.000 | L1 OFF 9.8
5.874000 42.51 - 60.00 17.49 | 1000.0 9.000 | L1 OFF 9.8
6.013500 31.28 50.00 18.72 | 1000.0 9.000 | L1 OFF 9.8
6.045000 42.16 - 60.00 17.84 | 1000.0 9.000 | L1 OFF 9.8
15.940500 - 28.00 50.00 22.00 | 1000.0 9.000 | L1 OFF 10.3
_17.358000 37.62 -- | 60.00 22.38 | 1000.0 9.000 | L1 OFF 10.2
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

120

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

£

g

(= |

1 @
L 2 \
201
|’] .
9k 20 30 50 100k 200 300 500 IM M 3M M 10M 20 30M
Frequency in Hz
Frequency QuasiPeak | CAverage Limit Margin | Meas. | Bandwidth | Line Filter | Corr.
(MHz) (dBiiv) (dBiiv) | (dBlV) | (dB) | Time {kHz) (dB)
(ms)

0.033600 89.86 e 110.00 20.14 | 1000.0 0.200 | N OFF 9.7
0.067400 66.46 - 87.28 20,83 | 1000.0 0.200 | N OFF 9.6
0.199500 wee 47.14 53.63 6.49 | 1000.0 9.000 | N OFF 9.6
0.199500 54,39 - 63.63 9.24 | 1000.0 9.000 | N OFF 9.6
0.307500 44.64 - 60.04 15.40 | 1000.0 9.000 | N OFF | 9.6
0.361500 - 42.12 48.69 6.57 | 1000.0 9.000 | N OFF | 9.6
0.573000 e 25.12 46.00 20.88 | 1000.0 9.000 | N OFF | 9.7
0.609000 37.87 - 56.00 18.13 | 1000.0 9.000 | N OFF 9.7
1.869000 32.45 —— 56.00 23.55 | 1000.0 9.000 | N OFF 9.7
1,990500 - 26.42 46.00 19.58 | 1000.0 9.000 | N OFF 9.7
5.802000 39.86 - 60.00 20.14 | 1000.0 9.000 | N OFF 9.8
5.842500 - 30.07 50.00 19.93 | 1000.0 9.000 | N OFF 9.8
6.004500 - 31.56 50.00 18.44 | 1000.0 9.000 | N OFF 9.9
6.004500 41.88 — 60.00 18.12 | 1000.0 9.000 | N OFF | 2.9
13.632000 38.67 - 60.00 21.33 | 1000.0 9.000 | N OFF | 10.2
15.945000 - 32.16 50.00 17.84 | 1000.0 9.000 | N OFF | 103
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191105128GZU-001
Total Quality. Assured. Amendment 1

TEST REPORT

Model GK-1V36X209BFF
1# heating zone

Tested Wire: Live Operation Mode: Heating(max power)
1200 dBuV

FCC Pai18 Conductien{GP)
|

FLC Ratl§ ConductondAYh)

60

™

AVE

0.0

0.009 [MHz]) 30.000
o | T | T [t | o | e [ B o]
1 0.0308 975 83.89 9364 110.00 [-16.36| QP P
2 0.1555 980 4230 52.10 65.70 |-13.60( QP P
3 0.1555 980 3124 41.04 5570 |-1466| AVG | P
4 0.1845 982 39.13 48 95 64.28 |[-15.33| QP P
5 0.1845 982 32.15 4197 5428 |-1231| AVG | P
6 0.3683 994 34 51 44 45 5854 |-1409( QP P
T 0.3683 994 31.50 4144 4854 | -T10| AVG | P
8 8.0431 10.28 29.50 39.78 60.00 |-2022( QP P
9 8.0431 10.28 26.05 36.33 50.00 |-1367| AVG | P
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

1200 dBuV

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

FCC Par1d Conduction[GFP)

[

FEC Partl B Conducton|AVi |

0.009 [MHiz) 30.000
No. | "o | @By | (@Buvy | @Buv) | @Buv) | (@B) | | PP
1 0.0301 975 87.65 97 .40 11000 (-1260| QP | P
2 0.0602 975 65.25 75.00 8831 |-1331| QP P
3 0.1801 982 4550 5532 64.48 -9.16 QP P
4 0.1801 9.82 39.65 49 47 5448 | 501 | AVG | P
5 0.2413 9.86 39.32 49.18 6205 |-1287| QP | P
6 0.2413 9.86 32.18 4204 5205 |[-1001| AVG | P
7 0.3347 992 36.67 46 .59 5933 |-12.74| QP P
8 0.3347 992 27.79 7.7 4933 |[-1162| AVG | P
9 0.3684 994 3541 4535 5854 |-1319( QP | P
10 0.3684 9.94 31.61 41.55 4854 | 699 | AVG | P
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Intertek

Total Quality. Assured.

TEST REPORT

2# heating zone
Tested Wire: Live

1200 dBu¥

Intertek

Report No.:

191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

)

FCC Paill8 Conduction{GP)

FLLC Pantl 8 ConductionjaYG)

s

0009 [MHz) J0.000
o | P | T [t Lot T T Ve ousn o
1 0.0312 9.75 82.71 9246 11000 |-1754| QP | P
2 0.1564 9.80 4591 55.71 6565 | -994| QP | P
3 0.1564 9.80 37.71 47 51 55665 | -814 | AVG | P
4 0.1870 982 46.35 56.17 6417 | -8.00 QP P
5 0.1870 9.82 39.35 4917 5417 | -500| AVG | P
6 0.3684 9.94 35.89 4583 5854 |-1271| QP [P
7 0.3684 994 31.81 4175 4854 | 679 | AVG | P
8 6.1531 10.26 3395 44 21 60.00 |-1579] QP | P
9 6.1531 10.26 2411 3437 50.00 |-15863| AVG [ P
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191105128GZU-001

Total Quality. Assured. Amendment 1
TEST REPORT
Tested Wire: Neutral Operation Mode: Heating(max power)

1200 dBuV

FCC Pail 8 Conduction{GP)

FLC Part] 8 ConduchoniaVi)

a“l\ M"'M\
\ Ali\\ﬂn\'ﬂlwﬂk
ATy
AVE
0.0
0.009 (MHz]) 30.000
Frequency | Factor | Reading | Level Limit |Margin
No. | " (MHz) @B) | (dBuv) | (@Buv) | (@Buv) | (aB) |P"=| "
1 0.0313 9.75 79.12 88.87 110.00 |-21.13| QP P
2 0.1845 9.82 41.00 50.82 6428 (-1346| QP | P
3 0.1845 9.82 3455 44 .37 5428 |(-991| AVG | P
4 0.2477 9.86 3714 47.00 6183 (-1483] QP | P
5 0.2477 9.86 30.66 4052 5183 (-1131| AVG | P
6 0.3691 994 35.21 4515 5852 (-13.37| QP P
7 0.3691 9.94 31.70 4164 4852 | 688 | AVG | P
8 6.1396 10.26 3297 4323 60.00 |(-16.77| QP P
9 6.1396 10.26 23.67 33.93 50.00 |-16.07| AVG | P
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m terte k Intertek Report No.:
191105128GZU-001

Total Quality. Assured. Amendment 1

TEST REPORT

3# heating zone

Tested Wire: Live Operation Mode: Heating(max power)
1200 dBuV

FCC Part18 Conduction{GP)

FCC Pan] 8 Conductionfa Vi)

IRAR A

\AVE

o

i
W\

0.009 (MHz) 30.000

Frequency | Factor | Reading | Level Limit |Margin

(MHz) (dB) (dBuV) | (dBuV) | (dBuV) | (dB) Detector | P/F

z
o

0.0302 9.75 86.53 96.28 110.00 |-13.72| QP
0.1819 9.82 45.99 55.81 6440 | -859 | QP
0.1819 9.82 39.33 4915 5440 | -525| AVG
0.2139 9.84 39.81 4965 63.05 |-1340( QP
0.2139 9.84 31.90 41.74 53.05 |-11.31| AVG

0.2716 9.88 3821 48.09 61.07 |-12.98 QP
0.2716 9.88 31.88 4176 5107 | -9.31| AVG
0.3616 9.93 3043 40.36 5869 |-18.33| QP
0.3616 9.93 2592 3585 4869 (-12.84| AVG

D o~Nmn|a|lw| N =
(O[O0 O[O|TO| OO
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

1200 dBuV

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

FCC Parl 8 Conduction(GP)

o |
FLC a8 ConductionfAVi )
W |
Vil ,ﬁﬂw“’-ﬂv peak
Wlaves
0.0
0.009 [MHz) 30.000
Frequency Factor | Reading | Level Limit |Margin
No. | " (MHz) @B) | (dBuv) | (dBuv) | (@Buv) | (dB) |P==|PF
1 0.0301 9.75 87.65 9740 110.00 |-1260f QP | P
2 0.0602 9.75 65.25 75.00 8831 |-1331| QP | P
3 0.1801 9.82 45.50 55.32 6448 | -916| QP | P
4 0.1801 9.82 39.65 49 47 5448 | 501 | AVG | P
5 0.2413 9.86 39.32 4918 6205 |-1287( QP | P
6 0.2413 9.86 3218 4204 5205 |-10.01| AVG | P
7 0.3347 992 36.67 46 59 5933 |-1274] QP | P
8 0.3347 992 27.79 arin 4933 |-1162| AVG | P
9 0.3684 9.94 3541 4535 5854 |-1319( QP | P
10 0.3684 9.94 31.61 4155 4854 | 699 | AVG | P
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191105128GZU-001
Total Quality. Assured. Amendment 1

TEST REPORT

4# heating zone

Tested Wire: Live Operation Mode: Heating(max power)
1200 dBuV

FCC Partl8 Conduction(GP)

FLL Paill Conduction|aVi)

0.009 [MHz] 30.000
o | T | T [ ot T T Ve o
1 0.0311 975 82.96 92.71 110.00 [-17.29| QP P
2 0.1500 979 4271 52.50 66.00 |-13.50( QP P
3 0.1500 979 37.31 4710 56.00 | -890 | AVG | P
4 0.1815 982 4358 5340 6442 |-11.02| QP P
H 0.1815 982 37.58 47 40 54 42 702 AVG | P
6 0.2130 984 38.36 4820 63.09 |-1489( QP P
F 0.2130 984 32.36 4220 5309 |-10.89| AVG | P
8 0.3660 994 35.26 4520 5859 |-13.39( QP P
9 0.3660 994 31.06 41.00 4859 | -7T59| AVG | P
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m terte k Intertek Report No.:
191105128GZU-001

Total Quality. Assured. Amendment 1
TEST REPORT
Tested Wire: Neutral Operation Mode: Heating(max power)
1200 dBuV
A
)
FCC Part18 Conductivn{QP)
60
FLC Panl i ConductionfAVi)

v

A,
hP‘J H peak
AVE

0.0

0.009 [MHz) 30.000
o, | Fone | e | ey | s | o |y =]
1 0.0313 975 | 8354 | 9329 | 11000 |-1671| QP [P
2 0.1549 980 | 4292 | 5272 | 6573 |-1301| QP | P
3 0.1549 980 | 3698 | 4678 | 5573 | 895| AVG | P
4 0.1816 982 | 4418 | 5400 | 6441 |-1041| QP [P
5 0.1816 982 | 3728 | 4710 | 5441 | -731| AVG | P
6 0.2446 986 | 3674 | 4660 | 6194 |-1534| QP [P
7 0.2446 986 | 3064 | 4050 | 5194 |-1144| AVG | P
8 0.3616 993 | 3537 | 4530 | 5869 |-1339| QP [P
9 0.3616 993 | 3167 | 4160 | 4869 | -709| AVG | P
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Intertek

Total Quality. Assured.

TEST REPORT

5# heating zone(middle heating zone)

Tested Wire: Live

1200 dBuV

Intertek Report No.:
191105128GZU-001

Amendment 1

Operation Mode: Heating(max power)

FCC Pai1$ Conduction{QP)

FCL FParl8 ConductiondaVE |

WMAVE

0.009 [MHz) 30.000
vo | o | e [ | oy | oy | oy o]
1 0.0273 9.76 88.85 98.60 110.00 |-1140( QP | P
2 0.1590 9.80 4290 5270 6552 |-1282) QP | P
3 0.1590 9.80 37.20 47.00 5552 | -852| AVG | P
- 0.2176 9.84 39.26 4910 6291 |-13.81( QP P
5 0.2176 984 32.36 4220 5291 |-10.71| AVG | P
6 02716 988 37.22 4710 61.07 |-13.97| QP P
F { 0.2716 988 2972 39.60 5107 |-1147| AVG | P
8 0.3661 994 36.56 46.50 5859 |-1209| QP P
9 0.3661 994 32.26 4220 4859 | 839 | AVG | P
10 0.4921 10.01 30.69 40.70 56.13 |-1543( QP | P
11 0.4921 10.01 2409 3410 46.13 |-12.03| AVG | P
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m terte k Intertek Report No.:
191105128GZU-001

Total Quality. Assured. Amendment 1
TEST REPORT

Tested Wire: Neutral Operation Mode: Heating(max power)

1200 dBuV

FCC Pautl8 Conduction{GP)
i

FCC Panl§ Conduction|jAVG]

|

N TR o

\lu‘\‘-w-u"'w‘\'l peak:

- “AVE
0.009 [MHz 30.000
No. | Fogrene | o [resing | v | oy | oo
1 0.0265 9.75 90.76 100.51 11000 | -949| QP | P
2 0.0536 9.75 62.53 72.28 89.37 |-17.09| QP | P
3 0.1546 9.80 4230 52.10 6575 (-1365| QP | P
- 0.1546 9.80 36.40 46.20 55.75 | -955| AVG | P
5 0.2131 9.84 37.16 47.00 63.08 |-16.08( QP | P
6 0.2131 9.84 30.36 40.20 53.08 |-1288| AVG | P
¥ 0.2850 9.89 30.31 40.20 60.67 |-2047| QP | P
8 0.2850 9.89 26.71 36.60 50.67 |-14.07| AVG | P
9 0.3661 9.94 36.56 46.50 5859 |-1209) QP | P
10 0.3661 9.94 3276 4270 4859 | -589| AVG | P
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Intertek

Total Quality. Assured.

TEST REPORT

61 heating zone(Flexible Area)

Tested Wire: Live

1200 dBuV

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

FCC Pain18 Conduction(GP)

Pattl 8 ConductionjbVa )

0.009 (Miz) 30,000
No | "k~ | @By | (aBuv | @ouv) | (aBuvy | (@B | o |7
1 0.0274 9.75 82.20 91.95 110.00 (-18.05( QP | P
2 0.1617 9.80 50.20 60.00 6538 (-538( QP | P
3 0.1617 9.80 42.31 52.11 5638 | -327| AVG | P
B 0.2176 9.84 43.26 53.10 6291 (981 QP | P
5 0.2176 9.84 35.36 4520 5291 | -7.71| AVG | P
6 0.2705 9.88 3912 49.00 61.10 (-1210f QP | P
7 0.2705 9.88 32.35 4223 5110 | -887| AVG | P
8 0.3301 9.92 37.33 47.25 5945 |-1220| QP [P
9 0.3301 9.92 28.05 37.97 4945 (-1148| AVG | P
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191105128GZU-001

Total Quality. Assured. Amendment 1
TEST REPORT

Tested Wire: Neutral Operation Mode: Heating(max power)
12000 dBuV

FCC Partl 8 Conduction(GP)

FLT Far| 8 Conduction[dVG)
T~ |
[ AN
] J _\,m._u‘”"r ‘\'-,‘ﬂ\d‘puk
\“AV!}
0.0
0.009 [MHz) 30.000
Dk dAEA R e
1 0.0270 9.75 82.55 92.30 110.00 |-17.70| QP [ P
2 0.1590 9.80 4940 59.20 6552 | 632| QP | P
3 0.1590 9.80 40.70 50.50 5652 | -502| AVG | P
4 0.2131 9.84 43.86 53.70 63.08 | -938| QP [P
5 0.2131 9.84 36.26 46.10 53.08 | 698 | AVG | P
6 0.2716 9.88 40.12 50.00 6107 (-1107| QP | P
f 0.2716 9.88 31.32 41.20 51.07 | -987| AVG | P
8 5.8201 10.26 32.34 4260 60.00 |-1740| QP | P
9 5.8201 10.26 2374 34.00 50.00 |-16.00| AVG | P
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m terte k Intertek Report No.:
191105128GZU-001

Total Quality. Assured. Amendment 1

TEST REPORT

7# heating zone(Flexible Area)

Tested Wire: Live Operation Mode: Heating(max power)
1200 dBuV

FCC Paitl8 Conductivn(GP)

FCC Pat] 8 Conductionpavi |

|

0.0

0.009 [MHz) 30.000
o | Faen? | et |adon ] Lot T T TR o o
1 0.0275 9.75 81.35 91.10 110.00 |-18.90| QP P
2 0.1546 9.80 46.60 56.40 65.75 | -9.35 QP P
3 0.1546 9.80 4200 51.80 5575 | -395| AVG | P
4 0.2041 983 41.67 51.50 6344 |-1194| QP P
5 0.2041 983 37.67 47.50 5344 594 | AVG | P
6 0.2716 988 37.62 47.50 61.07 |-1357| QP P
7 0.2716 988 32.32 4220 51.07 887 | AVG | P
8 0.3301 992 37.78 47.70 5945 |-11.75| QP P
9 0.3301 992 29.78 39.70 4945 | -975| AVG | P
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Intertek

Total Quality. Assured.

TEST REPORT

Tested Wire: Neutral

1200 dBuV

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

FCC Part18 Conduction{GP)

FLL Partl8 Conducton|AYi )

0.009 MHz] 30,000
Ak AdEA A
1 0.0258 975 80.35 90.10 11000 |-19.90| QP P
2 0.1590 9.80 46.60 56.40 65.52 | -9.12 QP P
3 0.1590 980 4200 51.80 55.52 -372| AVG | P
4 0.2041 983 41.87 5170 6344 |-11.74] QP P
5 0.2041 9.83 36.57 46.40 5344 | -7T04| AVG | P
6 0.2581 987 39.13 49.00 6149 |[-1249( QP P
F § 0.2581 987 3293 4280 5149 -869| AVG | P
8 0.3661 994 38.26 48.20 5859 |-10.39| QP P
9 0.3661 9.94 3296 4290 4859 | 569 | AVG | P
10 0.4381 998 3452 44 50 57.10 |-1260( QP P
11 04381 998 2582 35.80 4710 |-11.30| AVG | P
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Intertek

Total Quality. Assured.

TEST REPORT

Model GK-1D121804-P
1# heating zone

Tested Wire: Live
1200  dBuV

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

110
100
90
80
70
FCC Part18 Conduction{QP)
&0 = |
m --""""‘-._\__‘_H_‘ 1 FI |.|:::.| nduction|AVhH
40 ’ WIW/\J}JWWMM%
W | Iy T
30 Whitaor /1L ot AL A A peak
N A [Wopmiein, s Wl ”“-»-L* b
10
0o
0.009 MHz) 30.000
Frequency Factor | Reading | Level Limit |Margin
No. | " (MHz) @B) | (dBuV) | (dBuV) | (dBuv) | (dB) | PE=r | PF
1 0.4426 10.18 43.11 53.29 57.01 | -3.72| QP | P
2 0.4426 10.18 32.60 42.78 4701 | -423| AVG | P
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Tested Wire: Neutral

1200 dBuY

Intertek Report No.:
191105128GZU-001
Amendment 1

Operation Mode: Heating(max power)

110 }

100
90
80
7o
FCC Pait18 Conduction(QF)
“ |
wi —— q FLL Part18 Conduction|AVG ]
- VN 7 T e, R Ny = o e
20 RV RV e W o S
10
0o
0.009 [MHz) 30.000
Frequency Factor | Reading | Level Limit |Margin
No. | " (MHz) (dB) | (dBuV) | (dBuv) | (dBuv) | (aB) | "= | P*F
1 0.4246 10.18 43.63 53.81 6736 | -355| QP | P
2 0.4246 10.18 32.30 42.48 4736 | -488( AVG | P
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2# heating zone

Tested Wire: Live Operation Mode: Heating(max power)
12000 dBuVY

FCC Part18 Conduction(QP)
|

TL Pait1 8 Conduction(AVE)
|

AVEG

0o
Lt [MHz] 30.000
Frequency Factor | Reading Level Limit [Margin
No. (MHz) (dB) (dBuV) | (dBuV) | (dBuV) | (dB) Detector | P/F

1 0.4426 10.18 43.34 53.52 5701 | -349| QP | P
2 0.4426 10.18 31.72 41.90 4701 | -5.11| AVG | P
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Tested Wire: Neutral Operation Mode: Heating(max power)
120.0_ dBuV o e e
110
100
a0
80 J
70
FCC Part18 Conduction{QP]
60 \A‘ J _ S‘ |
so =S
\ sy

40 \ ]‘J 1 ' M .LML“'\'F\E 1“&%\-’*{ Www NL\M -
30 “Lnr‘ | PU 'l'--'.,-"'ali.ﬁ-."- | I“-ﬂv”' Sty o "‘H* Y-~ " ady
20 | Ll V AVG
10
0.0

0.009 (MHz) 30.000

Frequency Factor | Reading | Level Limit  |Margin
Ne- | " MHz) @dB) | (dBuV) | (dBuV) | (dBuV) | (dB) | "= |
1 0.4381 10.18 43.25 53.43 57.10 | -3.67 QP P
2 0.4381 10.18 31.66 41.84 4710 | -5.26| AVG | P
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6.2 FCC part 18 Radiated Emission 9 kHz to 30 MHz
Test Result: PASS

6.2.1 Block Diagram of Test Setup

VVVVVVVVVVVV

VA
AA

- |

EUT

2m
/ im
Turn Table

Receiver

6.2.2 Test Setup and Procedure

The measurement was applied in a semi-anechoic chamber. The EUT were placed on a 1 m high
foam table above the horizontal metal ground plane. The turn table rotated 360 degrees to
determine the position of the maximum emission level. The EUT was set 10 meters away from the
receiving antenna which was mounted on an antenna tripod.

Loop antenna was used as receiving antenna. The antenna was supported in the vertical plane and
was rotatable about a vertical axis to obtain the maximum emission. The antenna height of was set

at 2 m above ground level.

The bandwidth setting on Receiver was 9 kHz. The frequency range from 9 kHz to 30MHz was
checked.

Version: 19-September-2021 Page 52 of 133 FCC Part 18:2020-f



191105128GZU-001

Total Quality. Assured. Amendment 1
TEST REPORT
6.2.3 Limit
Frequency range Field strength at 30 Field strength at 10 Field strength at 3
(MHz) meters (LV/m) meters (dBuV/m) meters (dBuV/m)
0.009-30 1500 73.1 83.5
Note:
Test limit is calculated and base on equipment type and operating frequency.
Detector: Peak for pre-scan, Average for the final result
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6.2.4 Test Data and Curve

Operation Mode: heating(max power)
Model GK-ID123602B
1# heating zone

Horizontal
1200 dBuV/m

FCC FPait18 10m Radationfinduction cooke

4
¥

Ewc
'\«vaw\ﬁmmwuwwf M”/kw /I \\.w; 1M/

0.009 (MHz) 0.150

Frequency | Factor | Reading | Level Limit |Margin Height | Azimuth
No- | " "(MHz) | (9B/m) | (dBuv) |(dBuVim)|(dBuVim)| (dB) |°®*“| (em) | (wea) |PF

1 0.0305 19.59 44 91 64 .50 73.10 | -860 | AVG P

12000 dBuV/m

FCC Pait18 10m Radiationfinduction cooks

0.150 05 [MHz] 5 30.000
Frequency Factor | Reading | Level Limit |Margin Height | Azimuth

No- | ""(MHz) | (dB/m) | (dBuv) |(dBuv/m)|(@Buvim)| (dB) |P*%“| em) | (ceq) |PF
0.1516 19.68 20.72 4040 7310 (-32.70( AVG P

2 04328 19.86 17.64 37.50 73.10 (-35.60| AVG P

Version: 19-September-2021 Page 54 of 133 FCC Part 18:2020-f



Intertek

Total Quality. Assured.

Intertek Report No.:
191105128GZU-001

Amendment 1

TEST REPORT
Vertical
1200  dBuV/m
FCC Fat18 10m Radiationfinduction cooke
1
e
60 J
P et ﬂ. il f
M il #j )1
"N'VJ\M' b
0.0
0.009 MHz] 0.150
Frequency Factor | Reading | Level Limit  |Margin Height | Azimuth
No. | " MHz) | (dB/m) | (dBuv) |(dBuVim)|(dBuV/m)| (dB) [P | em) | (ceqy |PF
1 0.0317 19.59 44 31 63.90 7310 | -920 | AVG P
1200  dBuV/m

FCC Pait18 10m Radiationfinduction covke

0.0

MW MWWWWWWWWM“*MM

0.150 05 [MHz) . 30.000
Frequency Factor | Reading | Level Limit  (Margin Height | Azimuth
No. | " MHz) | (dB/m) | (dBuV) |(dBuvim)|(dBuvim)| (@B) |°%°™| (em) | wea) |PF
1 0.1539 1968 | 1172 | 3140 | 73.10 |-41.70] AVG P
2 04351 1986 | 1214 | 3200 | 7310 |-41.10] AVG P
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2# heating zone

Horizontal
1200 dBuV/m

FCC Fait18 10m Radiatiunfinduction cooke

ot MWW/L/M/

0.009 MHz] 0.150
Frequency | Factor |Reading | Level Limit |Margin Height | Azimuth
No. | " MHz) | (@B/m) | (@BuV) |(dBuV/im)|(dBuvim)| (@B) [P | (em) | ceq) |PF
1 0.0295 19.58 50.02 69 60 73.10 | -350 | AVG P
1200  dBuV/m
FCC Fail18 10m Radiationfinduction covke
60

\"f“’ww H‘MWMMW“MWW'M

0.0
0.150 05 MHz] 5 30.000
Frequency Factor | Reading | Level Limit  [Margin Height | Azimuth
No. | ""MHz) | (dB/m) | (@Buv) |(dBuvim)|(@Buvim)| (dB) |P%%™ | ©m | (eea) |[PF
1 0.1508 19.68 21.12 40.80 73.10 [-32.30| AVG P
2 04127 19.85 16.75 36.60 73.10 |(-36.50( AVG B
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Vertical
1200 dBuV/m

FCC Pait18 10m Radiativnfinduction cucke

s | M

Ea3

0.0
0.009 [MHz] 0.150
Frequency Factor | Reading | Level Limit |Margin Height | Azimuth
No. | " "MHz) | (@Bim) | (@Buv) |(dBuvim)|(dBuvim)| (@B) |°*“”| m | (ceg) |PF
1 0.0294 19.58 4722 66.80 7310 | -6.30 | AVG P
1200  dBuV/m

FCC Fant18 10m Radiativnfinduction covke

MR, 0 il _ |

0.0
0.150 05 [MHz) 5 30.000
No. Frequency | Factor | Reading | Level Limit |Margin Detector | HElONt | Azimuth |

(MHz) (dB/m) | (dBuV) |(dBuV/m)|(dBuV/m)| (dB) (em) | (deg.)
1 0.1500 19.68 18.41 38.09 73.10 |-3501| AVG P
2 0.4305 19.86 15.34 3520 73.10 |-37.90| AVG P
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Operation Mode: heating(max power)

Model GK-IF247202B

1# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal

100 5 p—

0 L

B0} ﬁ il i
: L i ¥ z T s

80 : . ek B
g gl ii A i e
T i , ZJI [ (¥,
e :N g o EELE
= i “# ) Il i J e g | § L RS

0 Ww R AR b AR

0 -t ' : R d

10+ i

% 100K M 10M M

— AVLimt  —PK Frequency(H]
# AV Detector
Final Data List
AV AV AV -
Fm[lﬁl‘:;';cy Polarity F[il“'é‘]’" Value Limit | Margin "'Ig'rﬁ;“ A'[‘Ei'e Fresica
[dBuV/im] | [dBuV/m] [dB]
0.0335 Horizontal -9.78 67.14 73.06 592 200 230 PASS
0.0670 Horizontal -10.06 52.11 73.06 20.95 200 272 PASS
0.1671 Horizontal | -10.00 45.20 73.06 27.86 200 247 PASS
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Vertical

Intertek Report No.:
191105128GZU-001
Amendment 1

10
%0/t

B0

0
80}

50}

Level[dBpvim]

Aok i

i

9k 100k 1] 10M J0M
— AVLimt —PK quamﬂHz}
+ AV Detector
Final Data List
AV AV AV i
Frequency Factor Height Angle | Pass/Fa
[MHz] Polarity (8] Value Limit Margin fem] [l i
[dBuVim] | [dBuV/m] [dB]
0.0330 Vertical -9.79 65.88 73.06 7.18 200 183 PASS
0.0660 Vertical -10.07 50.65 73.06 2241 200 195 PASS
0.1671 Vertical -10.00 46.50 73.06 26.56 200 332 PASS
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2# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
e o= S 7] s 3 ] B, e . ................. S S = S L § i s =
B0
0 n
= ¥ i
S oW ] HH—
1 | | 1
2 g5 ] L)
< il | I i [ AT,
: 40--.;-&’%@,‘ L L e
- 30|+ L | B S 11
| Wy T ——————
2 : : i
1014
0 [ il
% 100k i 10M M
— A Limit  —PK Frequency[Hz]
# AV Detector
Final Data List
AV AV AV
Fre[amr;cy Polarity Fﬁcgt‘]” Value Limit Margin H[‘:g?t Aﬁle PasiffFa
[dBuVim] | [dBuV/m] [dB]
0.0331 Horizontal -9.79 67.05 73.06 6.01 200 130 PASS
0.0660 Horizontal -10.07 50.02 73.06 23.04 200 144 PASS
0.1628 Horizontal | -10.01 42.56 73.06 30.50 200 186 PASS
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Vertical
100 e
80+ F
B0~ A
1 X =x H
£ i L L
2 fl il ) il
o 1 Pl L] 1
z i | : A i
T i) I L |
T : . A ¥
g | H H [ b bl II\""‘».’-
| | wj i LWWM
100k M 10M 30M
— AV Limit  —PK Frequency(Hz]
* AV Detector
Final Data List
AV AV AV L
F“;a‘;fz'i“:” Polarity F;“;‘;’ Value Limit Margin H[::g;“ %" P"";"F’
[dBuV/im] | [dBuV/m] [dB]
0.0332 Vertical -9.79 65.74 73.06 7.32 200 67 PASS
0.0665 Vertical -10.06 50.85 73.06 22.21 200 55 PASS
0.1671 Vertical -10.00 43.89 73.06 29.17 200 301 PASS
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3# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
e o= S 7] s 3 ] B, e . ................. S S = S L § i s =
B0
0
£
>
=
o .
Z | R
!,: | i .-".'nl" : I;.,'. —
= T Nedeg L
B T
20 | il ’M
10
% 100k i 10M M
— AVl —PK Frequency{Hz]
+ AV Detector
Final Data List
AV AV AV ;
Frequency Polarity Factor \akie Limit Ma Height Angle | Pass/Fa
rgin 5
(MHz) B8] | @Buvim] | [dBuvim) |  [dB) fem] [ 4
0.0276 Horizontal -9.68 68.75 73.06 431 200 360 PASS
0.0555 Horizontal -10.08 42.79 73.06 30.27 200 222 PASS
0.1671 Horizontal -10.00 38.65 73.06 34.41 200 67 PASS
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Vertical
100~ :
90}
B0 b
07 T
g ! LU
3 / |
o [l i
S " | i b :I : " Ty
‘:‘lﬁﬂmﬁ 1 W i) R L) l
(I ™ {1 | L i
| ! FLEE Y {
i e TP \l Ii
. i ol
100k i 10M 30M
— A Limit  —PK Frequency[Hz]
# AV Detector
Final Data List
Frequency Polarity Factor sze L?:it MaAr\;ln Height An?Ie Pass/Fa
L [dB] [dBpV/m] | [dBuV/m] [dB] em] [ .
0.0278 Vertical -9.69 65.92 73.06 7.14 200 18 PASS
0.0556 Vertical -10.08 47.35 73.06 2571 200 166 PASS
0.1628 Vertical -10.01 36.88 73.06 36.18 200 205 PASS
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4# heating zone

Horizontal

Intertek Report No.:
191105128GZU-001
Amendment 1

Level[dBpvim]

L2118
Wi

1014
ﬂ i 1 H
% 100k M 10M M
— A Limit  —PK Frequency[Hz]
# AV Detector
Final Data List
AV AV AV =
Fre[ﬂf;]'w Polarity F[-;chI:r Value Limit Margin H[‘Eﬁ;“ A?glle Pas;;.* -
[dBuVim] | [dBuVim] [dB]
0.0294 Horizontal -9.74 65.81 73.06 7.25 200 15 PASS
0.0587 Horizontal -10.12 4565 73.06 27.41 200 12 PASS
0.1500 Horizontal -9.99 2468 73.06 48.38 200 308 PASS
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Vertical

Intertek Report No.:
191105128GZU-001
Amendment 1

Level[dBpv/im]

100k

10M

9k 30M
— A Limit  —PK Frequency[Hz]
# AV Detector
Final Data List
AV AV AV
Frmt;?cy Polarity F&%‘?r Value Limit Margin H[e;ﬁ?t Ar[tglle Pas;fl—'a
[dBpV/m] | [dBpV/im] [dB]
0.0289 Vertical -9.73 66.97 73.06 6.09 200 24 PASS
0.0587 Vertical -10.12 49.82 73.06 2324 200 29 PASS
0.1500 Vertical -9.99 4067 73.06 3239 200 40 PASS

Version: 19-September-2021

Page 65 of 133

FCC Part 18:2020-f



Intertek

Total Quality. Assured.

TEST REPORT

Operation Mode: heating(max power)
Model GK-IV36X209BFF
1# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
%0
80 :
?0 i - *,,. N i S - 5t s
E o i :
3 = )
S 50 T e
CR ™ et | Py
} o ‘L“UJ Mg
30 1! ! b b Ll 4
W iy
20
10
0
9% 100 m 10M 30M
— AVLmt — PK Frequency[Hz)
¢ AV Detector
Final Data List
AV AV AV .
F"[’a‘;'ze']“ Polarity Fﬁ%?r Value Limit | Margin ’}3’;}“ A"[?!'e Pass/Fail
[dBpV/m] | [dBuV/im] | [dB]
00324 | Horizontal | -18.14 | 6650 73.06 647 100 267 | PASS
00649 | Horizontal | -1802 | 5225 7206 | 2081 100 255 | PASS
00973 | Horizontal | -17.88 | 4202 73.06 31.04 100 173 | PASS
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Vertical

100

RT

Intertek Report No.:
191105128GZU-001
Amendment 1

90

80

70

60

50

40 |

Level[dBuvim]

30

f N.U'J._

20

10

0
9k

\

— AV Limit

+ AV Detector

100k

—PK

™

Frequency[Hz]

10M

30m

Final Data List

Frequency
[MHz]

Polarity

Factor
[dB]

AV
Value
[dBpVIim]

AV
Limit
[dBuV/m]

AV
Margin
[dB]

Height
[em]

Angle
[

Pass/Fa
il

0.0646

Vertical

-18.02

48.86

73.06

2420

100

199

PASS

0.0322

Vertical

-18.156

85.77

73.06

7.29

100

212

PASS

0.0970

Vertical

-17.88

40.17

73.06

32.89

100

216

PASS
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2# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
90
80
70 !
E o }
3 / [':
2 S
3 SO f ' T 2
§ oo
= ud« Mﬂ ||I V\H\"‘"‘" b i T
% - D i e
20
10
0
9k 100k m 10M 30m
— AVLimt —PK Frequency(Hz]
* AV Detector
Final Data List
AV AV AV :
Frmﬂi']‘cy Polarity FE’th?r Value Limit Margin "I[g'rﬁ;‘t Az;gle Pass/Fail
[dBuVim] | [dBuV/m] [dB]
0.0354 Horizontal -18.09 66.12 73.06 6.94 100 269 PASS
0.0709 Horizontal -17.94 5317 73.06 19.89 100 112 PASS
0.1064 Horizontal -17.88 48.44 73.06 24 62 100 96 PASS
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Vertical
100
90
80
70 ¢
E o *’
> I :
a i ill 'Y o
E T | 1
) e "\“ i T Y
-l & S H
Py e " i
30 i
20
10
0
9k 100k M 10M 30M
— AVLmt —PK Frequency[Hz]
¢ AV Detector
Final Data List
AV AV AV .
F’m‘;‘;’;"” Polarity Fé‘g]"" Value Limit | Margin H[g;ﬁ;“ A?%le pa‘*”if”:a
[dBuV/m] | [dBuV/m] [dB]
0.0709 Vertical -17.94 50.17 73.06 22.89 100 232 PASS
0.1713 Vertical -17.88 45.72 73.06 27.34 100 238 PASS
0.0354 Vertical -18.09 65.02 73.06 8.04 100 325 PASS
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3# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
90
80
+
n 70 4
%-. 80 ¥ -
D B0k | L bt g
T M { ﬂ ‘ i
[ 40 bl A | \
= iy | inf { b Al
30 \ f | I o PR Y |
ol
20
10
0
9k 100k M 10M 30M
— AVLimt —PK Frequency(Hz]
# AV Detector
Final Data List
AV AV AV
F’?ﬂﬁ?‘"" Polarity FE‘;’;T’ Value Limit | Margin H[z‘g']“ A“[%" R
[dBpV/m] | [dBpV/m] [dB]
0.0752 Horizontal -17.93 51.10 73.06 21.96 100 256 PASS
0.1120 Horizontal -17.88 37.01 73.06 36.05 100 73 PASS
0.0375 Horizontal -18.05 | 67.09 73.06 5.97 100 65 PASS
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Vertical
100
90 :
80 :
70 i
£ u’g
> e !
=5
2 s0hy; el

= (1

T M. PNIR - e

- 30 MH‘H M e LT S A

20
10
0
9k 100k M 10M 30M
— AVLmt —PK Frequency[Hz]
+ AV Detector
Final Data List
AV AV AV -

Frequency Polarity Factor Value Limit Margin Height Angle | Pass/Fa
g (98] | [eByuvim] | [dBuV/m] |  [dB] fem] ] :
0.1133 Vertical | -17.89 42.08 73.06 30.98 100 167 PASS
0.0754 Vertical | -17.93 52.63 73.06 20.43 100 330 PASS
0.0376 Vertical -18.04 67.40 73.06 5.66 100 334 PASS
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4# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
90
80
70
E i :
s 80 :
2 fl 1
5 SO i' T
T ow ni*TIFE i .2 VY
W ¥ ey
20
10
0
9k 100k M 10M 30M
— AVLimit —PK Frequency(Hz]
# AV Detector
Final Data List
AV AV AV ;
F“[’h?.l‘,‘fz';‘y Polarity F&%‘]” Value Limit | Margin "}zg']“ A'i‘%*e P 55;" Fa
[dBuVim] | [dBuVim] [dB]
0.0580 Harizontal -18.07 53.74 73.06 19.32 100 133 PASS
0.0290 Harizontal -18.16 65.56 73.06 7.50 100 329 PASS
0.0871 Horizontal -17.91 49.55 73.06 23.51 100 329 PASS
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Vertical
100
90
80
1
70 ] !
£ 2 |
S B0 1 7
ﬁ- f I 4
S S0k j iR 8 -
§ 40 WM . 5[!‘5 ] ] | Ny 1
- 30 wu’ /, B i A i O TP PR SV J\t
W it e B gl alo
20
10
0
9k 100k m 10M 30M
— AVLmt —PK Frequency(Hz]
+ AV Detector
Final Data List
AV AV AV 2
Frequency . Factor : . Height Angle | Pass/Fa
Polarity Value Limit Margin :
MHz] (98] | rapvim] | [@Bpvim] | (@8] em] (1 "
0.0871 Vertical -17.91 50.24 73.06 2282 100 40 PASS
0.0580 Vertical -18.07 54 .34 73.06 18.72 100 32 PASS
0.0289 Vertical -18.16 61.35 73.06 1.7 100 16 PASS
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5# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
90
80
70 H
E |
S 60
3 IiWEE
2 50 o 1 Y

= | 3 %

S w ko q i -.t =R

= s, TR0 et L

30 | P Vi e L w
20
10
0
8k 100k M 10M 30M
— AVLimit —PK Frequency[Hz]
¢ AV Detector
Final Data List
AV -

Frequency Polarity Factor Value Lftt:“ M:r\éin Height Angle Pass/Fa
(M) [9B] | [aBpvim] | [@Byvim] | [dB] [em] (1 I
0.1083 Horizontal -17.89 36.41 73.06 36.65 100 81 PASS
0.0718 Horizontal -17.95 44,92 73.06 28.14 100 85 PASS
0.0360 Horizontal -18.08 60.30 73.06 12.76 100 260 PASS
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Vertical
100
90
80
70 —
3 ‘
S 80 T
3 ' ;
g 50 ok
] Mm | I ) A !
(7] 40 i " A,
= 30 de M: ' A A A
[ d Eot y
20
10
0
9k 100k m 10M 30m
— AVLimt —PK Frequency[Hz]
# AV Detector
Final Data List
AV AV AV =
Fm‘;“? Polarity Ffd‘%;” Value Limit | Margin ”[gﬂ'l" A'[‘?]"" Pass/Fail
[dBuV/m] | [dBuV/im] [dB]
0.0365 Vertical -18.06 64.93 73.06 8.13 100 332 PASS
0.1094 Vertical -17.88 36.53 73.06 36.53 100 22 PASS
0.0729 Vertical -17.94 48.38 73.06 2468 100 18 PASS
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6# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal
100
90
80 ;
70 :
E &n ;‘"’
% 80 i - .i
T 50 i = i
T e i _ i
¢ 4 el 'J ' i ;
e | &M.', AL i
20 : f LA i o M = i _
20
10
0 1
9k 100k M 10M 30M
— AVLmt —PK Frequency(Hz]
¢ AV Detector
Final Data List
AV AV AV >
F"’[ﬂ”Hez‘;“ Polarity F[‘;g‘i” Value Limit | Margin "'[ﬁ']“ A’E?]‘e peEss
[@BuV/m] | [dBpVim] |  [dB]
0.0334 Haorizontal -18.13 62.24 73.06 10.82 100 0 PASS
0.0677 Horizontal -17.98 49.14 73.06 23.92 100 227 PASS
0.0372 Horizontal -18.06 56.28 73.06 16.78 100 255 PASS
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Vertical
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9k 100k m 10M 30M
— AVLimit —PK Frequency(Hz]
¢ AV Detector
Final Data List
AV AV AV :
Ffﬂ[amw Polarity F[?;?r Value Limit Margin HE::TIQ’I“ Ar;%le Pas;.’Fa
[dBuV/m] | [dBpV/m] [dB]
0.0667 | \Vertical -17.99 48.31 73.086 24.75 100 279 PASS
0.0333 Vertical -18.13 68.21 73.06 4.85 100 255 PASS
0.0371 Vertical -18.06 51.20 73.08 21.86 100 169 PASS
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7# heating zone

Horizontal

100

Intertek Report No.:
191105128GZU-001
Amendment 1

90

80

70

Level[dBu\vim]
(2]
(=]
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. | L} —
40 74 ! 4
g 15 1 S
10 NJ & IWJ!IL" e M sl Th ..
20
10
0 i
9k 100k M 10M 30M
— AVLimt —PK Fraquency[Hz]
# AV Detector
Final Data List
AV AV AV -
F"Fmrl'w Polarity F&‘g‘]’r Value Limit | Margin H[:ﬁ?t A'[’Ei’e Pass/Fail
[dBpV/m] | [dBpV/im] |  [dB]
0.0297 Horizontal -18.17 64.35 73.06 8.71 100 101 PASS
0.0313 Horizontal -18.16 64.16 73.06 8.90 100 101 PASS
0.0593 Horizontal -18.09 55.70 73.06 17.36 100 126 PASS
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Vertical
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¢ AV Detector
Final Data List
AV AV AV :
Frequency Polarity Factor Value Limit Ma Height Angle | Pass/Fa
rgin i 3
[MHz] 98] | @Bpvim] | [@BuVim] |  [dB] fem [ i
0.0299 Vertical -18.18 65.89 73.08 717 100 0 PASS
0.0316 Vertical -18.15 63.64 73.086 9.42 100 L] PASS
0.0599 Vertical -18.09 49.75 73.06 233 100 52 PASS
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Operation Mode: heating(max power)
Model GK-1D121804-P
1# heating zone

Intertek Report No.:
191105128GZU-001
Amendment 1

Horizontal

100 —— 1= e A =TS = = —— = —

90} 1
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20 ! 1 L L 1 1 N - 1 i | O G i i . - .

10}-}- i | ! 4 Ll L Lyid | |

o 1

-mshl I 100k I I — ™M I I|t>M oM

B - Frequency[Hz]
& AV Detector
Final Data List
AV AV AV .
Fm[fq;"zr]":” Polarity F;"é?’ Value Limit Margin H[::,ﬂ']“ A’[’,?Ib Pasif"':’
[dBuVim] | [dBuV/m] [dB]
0.0228 Horizontal -18.05 69.30 73.06 3.76 200 360 PASS
0.0431 Horizontal -17.99 4593 73.06 27.13 200 1 PASS
0.1585 Horizontal -17.88 40.33 73.06 3273 200 345 PASS
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Vertical
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10M

ak 30M
- - Frequency[Hz]
® AV Datector
Final Data List
Frequency Polarity Factor Vg\:;e L?r:it MaAr\;in Height Angle | Pass/Fa
ki (98] | (aBuvim] | [@Buvim]) | [dB] fem] ] !
0.0242 Vertical -18.08 68.15 73.06 4.9 200 104 PASS
0.0485 Vertical -17.96 4543 73.06 27.63 200 45 PASS
0.3377 Vertical -17.75 28.87 73.06 4419 200 10 PASS
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2# heating zone

Intertek Report No.:
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Horizontal
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70 Y,
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101
0 T
mﬁkl I 1DOk 1‘M IlDM oM
- - Frequency[Hz]
& AV Dstector
Final Data List
AV AV AV .
F";&ﬂ’z’]‘“ Polarity F;“é‘]” Value Limit Margin H;'rf";“ A'i'f’i"’ Pasif":a
_ [dBuV/m] | [dBu\V/m] [dB]
0.0226 Horizontal | .1g.04 62.53 73.06 10.53 200 0 PASS
0.0455 Horizontal -17.97 51.39 73.06 2167 200 40 PASS
0.2012 Horizontal -17.89 34.55 73.06 38.51 200 144 PASS
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Vertical
100 P
a0 |
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jol-- P — e
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mﬁh I 1DGk ‘|D.M 30M
- - Frequency[Hz]
® AV Datector
Final Data List
AV AV AV -
Fr?mfz?w Polarity F;jc;&])r Value Limit Margin l-‘[:g?t An[oglale Pas’“sfFa
[dBp\Vim] | [dBpVim] [dB]
0.0234 Vertical -18.06 59.70 73.06 13.36 200 313 PASS
0.0469 Vertical -17.97 48.68 73.06 24.38 200 3 PASS
0.1799 Vertical -17.89 33.73 73.06 39.33 200 360 PASS
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6.3 FCC part 18 Radiated Emission 30 MHz -1000 MHz
Test Result: Pass

6.3.1 Block Diagram of Test Setup

VVVVVVVVVVVY

-
>

> |
1m-4m

EUT

AAAA

1m

Turn Table

Receiver

6.3.2 Test Setup and Procedure

The measurement was applied in a semi-anechoic chamber. The EUT and simulators were placed
on a 1 m high foam table above the horizontal metal ground plane. The turn table rotated 360
degrees to determine the position of the maximum emission level. The EUT was set 3 meters away
from the receiving antenna which was mounted on an antenna mask. The antenna moved up and
down between from 1 meter to 4 meters to find out the maximum emission level.

Broadband antenna was used as receiving antenna. Both horizontal and vertical polarization of the
antenna was set on measurement. In order to find the maximum emission, all of the interface
cables were manipulated according to FCC OST/MP-5 requirement during radiated test.

The bandwidth setting on R&S Test Receiver was 120 kHz.

The frequency range from 30 MHz to 1000 MHz was checked
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6.3.3 Limit

Intertek Report No.:
191105128GZU-001
Amendment 1

Frequency range
(MHz)

Field strength at 30
meters (LV/m)

Field strength at 10
meters (dBuV/m)

Field strength at 3
meters (dBuV/m)

30-1000

1500

73.1

83.5

Note:
Test limit is calculated and base on equipment type and operating frequency.
Detector: Peak for pre-scan, Average for the final result

6.3.4 Test Data and Curve

Operation Mode: heating(max power)
Model GK-ID123602B
1# heating zone

Horizontal
100

80+

L (=]
o =
3 i
T T

Level in dBpV/m

L]
(=]
L
T

0 t t +—+— t t t+ t+ + +—— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

All emission levels are more than 6 dB below the limit.

Vertical
100

G PART {z-1GHz

18-Induction 30MH

801

()]
(=)
i
T

Level in dBpV/m
i
s

204 +

0 t t L —
30M 50 6

800 1G

80 100M 200 300 400 500
Frequency in Hz

All emission levels are more than 6 dB below the limit.
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2# heating zone

Horizontal
100

Intertek Report No.:
191105128GZU-001
Amendment 1

FCC PART 18-Induction 30MHz-1GHz2

80+

601

Level in dBuV/m

0 t t —t t t t
30M 50 60 80 100M 200 300
Frequency in Hz

All emission levels are more than 6 dB below the limit.

Vertical
100

400 500 800 1G

FCC PART 18-Induction 30MHz-1GHz

80+

601

Level in dBpV/m

H H L i

0 t t —t—t t
30M 50 60 80 100M 200 300
Frequency in Hz

All emission levels are more than 6 dB below the limit.
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Operation Mode: heating(max power)
Model GK-ID123604B
1# heating zone

Horizontal
100

-

FCC PART 18-Induction 30MHz-1GHz

80+

-

601

40+

Level in dBuV/m

0 i - i i i i " . " i + i + 1
T T T T T T T T T T T 1

30M 50 & 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
100+

T FCC PART 18-Induction 30MHz-1GHz2

80+

Level in dBuW/m

0 i H i i . i N N i i M i i 7
T T T T T T T T T T T T T 1

30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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Operation Mode: heating(max power)
Model GK-IF247202B
1# heating zone

Horizontal
100

Intertek Report No.:
191105128GZU-001
Amendment 1

FCC PART 18-induction 30MHz-1GHz

801+

601+

Level in dBuV/im

0 s . 4 4 + M 4
T T T T L3 T T

30M 50 60 80 100M 200

Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical

1004

-

FCC PART 18-Induction 30MHz-1GHz

80

601

40-

Levelin dBuV/m
T

20+

0 t t t—t

3o0Mm 50 6 800 1G

80 100M 200 300 400 500
Frequency in Hz
All emission levels are more than 6 dB below the limit.
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2# heating zone

Horizontal
100

FCC PART 18-Induction 30MHz-1GHz2

80t

-+

60+

Level in dBuV/im

30M 50 60 80 100M 200 300 400 500
Frequency in Hz

All emission levels are more than 6 dB below the limit.

800 1G

Vertical
100

-+

FCC PART 18-Induction 30MHz-1GHz2

801

60+

Level in dBpV/m

0 i i i i i i i i i H

: i i1
T T T T T T T T T T T T T 1

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
All emission levels are more than 6 dB below the limit.
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3# heating zone

Horizontal
100 T

FCC PART 18-Induction 30MHz-1GHz

80+

60+

401

Level in dBuV/m

201

0 t 1 —t—t t t t 1 t t
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

All emission levels are more than 6 dB below the limit.

Vertical
100+

-
FCC PART 18-Induction 30MHz-1GH2

801

40

Level in dBuV/m

204

0 t t —t— t t t t t —t—t i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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44# heating zone

Horizontal
100

-+

Intertek Report No.:
191105128GZU-001
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FCC PART 18-Induction 30MHz-1GHz2

80+

601

Level in dBuV/m

200 300
Frequency in Hz

30M 50 60 80 100M

All emission levels are more than 6 dB below the limit.

Vertical
100

FCC PA

400 500 800 1G

RT 18-Induction 30MHz-1GHz

8ot

Level in dBpuV/m

0 t +——t—— t t t
30M 50 60 80 100M 200 300
Frequency in Hz
All emission levels are more than 6 dB below the limit.
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Operation Mode: heating(max power)
Model GK-IF307204BFF
2# heating zone

Horizontal
100

FCG PART 18

Intertek Report No.:
191105128GZU-001
Amendment 1

Induction 30MHz-1GHz2

801

Level in dBuV/m

0 1 t L —
30M 50 60

100M 200
Frequency in Hz

80

300 400

All emission levels are more than 6 dB below the limit.

Vertical
100

FCC PART 18-

500 800 1G

Induction 30MHz-1GHz

801

601

404

Level in dBuVim

207

0 t t —t t t
30M 50 60 80 100M 200

Frequency in Hz

300 400

All emission levels are more than 6 dB below the limit.
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Operation Mode: heating(max power)
Model GK-IV36X209BFF
1# heating zone

Horizontal
100

FCC PART 18-Induction 30MHz-1GHz2

801

Level in dBuW/m

0 : —— : : . : —— st i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
100

CC PART 18-Induction 30MHz-1GHz

ot

601

Level in dBpuV/m

4 1 i i
T T T T T T T

30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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2# heating zone

Horizontal
1001

FCC PART 18-Induction 30MH=z-1GHz

80T

601+

401

Level in dBuV/m

201

1 I I i I 1 L I i I I I 1
T T T T T T T T T T 1

0
30M 50 80 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
100
E FCC PART 18-Induction 30MHz-1GHz
gof
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2 60+
m
-
: 1
g
(:1]
-l
0 et + 4 — |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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3# heating zone

Horizontal
100

FCC PART 18-Induction 30MH=-1GHz

80T

60+

Level in dBuV/m

401

204

0 I I 1 1 1 1 I 1 I 1 I I I I
T T T T

30M 50 60 80 100M 200 300 400 500 800 1G

Freauency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
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80+
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30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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4# heating zone

Horizontal
100

Intertek Report No.:
191105128GZU-001
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FCC PART 18-Induction 30MHz-1GHz

80T

601

Level in dBuV/m

40+
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I L I I L I

0 } e } f !
30M 50 60 80 100M 200 300
Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
100

T T T T T 1
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FCC PART 18-Induction 30MHz-1GHz

80T
60+
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Level in dBuV/m

201
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30M 50 60 80 100M 200 300
Frequency in Hz
All emission levels are more than 6 dB below the limit.
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5# heating zone

Horizontal
100

FCC PART 18-Induction 30MH=z-1GHz

801

601

Level in dBpV/m

0 f —t—t—t ; : t . ——— |
30M 50 6 80 100M 200 300 400 500 800 1G
Freauencv in Hz
All emission levels are more than 6 dB below the limit.

Vertical
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Frequency in Hz
All emission levels are more than 6 dB below the limit.
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6# heating zone

Horizontal
100

FCC PART 18-Induction 30MHz-1GHz

80

60+

40+

Level in dBuV/m

20+

1 . L 1 1 L 1 1 I 1 1 1 4
T T T U

0 1 t t t t t
30M 50 60 80 100M 200 300 400 S00 800 1G

Freauencv in Hz
All emission levels are more than 6 dB below the limit.
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Vertical
100T
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Level in dBuV/m

0 L i 1 n I 1 L 1 1 L I L I I
T T T T

30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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7# heating zone

Horizontal
100

FCC PART 18-Induction 30MHz-1GHz

801

601

40+

Level in dBuV/im

0 I 1 . 1 . L I 1 I I 1 I I Il
T T T T T T T T T T T T T 1

30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
100

FCC PART 18-Induction 30MHz-1GHz

801
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Level in dBpV/m

0 1 I I 1 L 1 L L L L i L 1 1

30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz
All emission levels are more than 6 dB below the limit.
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Operation Mode: heating(max power)
Model GK-1D121804-P
1# heating zone

Horizontal
100 T

FART 18-Induction 30MHz=1GHz

80+

B0+

40+

Level in dBuVim

201

0 + + + — + } + + +
30M 50 &0 80 100M 200 300 400 500 BOD 1G
Frequency in Hz

All emission levels are more than 6 dB below the limit.

Vertical
100

FCC PART 18-Induction 30MHz-1GHz

801

Level in dBuV/m

0 4 i . L n 4 4 } L I i I i )

30M 50 60 80 100M 200 300 400 500
Frequency in Hz

All emission levels are more than 6 dB below the limit.
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2# heating zone

Horizontal
100 T

Intertek Report No.:
191105128GZU-001
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fuction 30MHz1GHz

B0+

60

40+

Level in dBuVim

20T

] i — " ! { }
30M 50 &0 80 100M 200 300 400
Frequency in Hz
All emission levels are more than 6 dB below the limit.

Vertical
100

FCC PART 18-Induction 30MH=-1GHz2
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Level in dBuV/m
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50 60 80 100M 200 300
Frequency in Hz

All emission levels are more than 6 dB below the limit.
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7. APPENDIX |- PHOTOS OF TEST SETUP

Conducted Emission

Radiated Emission (9 kHz—30 MHz)
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Radiated Emis
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External view for GK-ID123604B

External view for GK-ID123604B
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Internal view for GK-ID123604B

Internal view for GK-ID123604B
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Internal view for GK-ID123604B

Internal view for GK-ID123604B
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Internal view for GK-ID123604B
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External view for GK-IV36X209BFF

External view for GK-IV36X209BFF
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Internal view for GK-IV36X209BFF

Internal view for GK-IV36X209BFF
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